TEST REPORT

Report Number : 13573771-E21V1
Applicant : APPLE INC.
1 APPLE PARK WAY
CUPERTINO, CA 95014, U.S.A
Model : A2484
FCCID : BCG-E4003A
IC : 579C-E4003A

EUT Description : SMARTPHONE

Test Standard(s) : FCC CFR 47 PART 15 SUBPART F §15.519
ISED RSS-220 ISSUE 1 AMENDMENT 1

Date Of Issue:
July 30, 2021

Prepared by:

UL Verification Services Inc.
47173 Benicia Street
Fremont, CA 94538 U.S.A.
TEL: (510) 319-4000
FAX: (510) 661-0888

W
S,

— 1
/\ ~

77\ |ACCREDITED)
Dol CERT #0751.05

‘

¥

\\\\\\

g




REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

Revision History

Issue
Rev. Date Revisions Revised By
VA1 7/30/2021 Initial Issue Thu Chan

Page 2 of 91

UL VERIFICATION SERVICES INC
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021

FCC ID: BCG-E4003A IC: 579C-E4003A
TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS ... ooieieeeeeeeeeeeeeecnnenennnesnessnnnn s nnnn s nn s nnnn s s nnsssnsssnnns 5
2. TEST RESULTS SUMMARY .....cciiiiiiiiiiiiisnissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnsssnnnn 6
3. TEST METHODOLOGY .....ccoiiiiiiii s s s sssssssssssssssssssssssssssssssnnnnnnnnnnns 7
4. FACILITIES AND ACCREDITATION ......oooiiiiiiiiiiciisssssssssss s s s s s s s s s s s s s s s s s s s s s s s s s s s s sssssssssssssnsnnnnns 7
5. DECISION RULES AND MEASUREMENT UNCERTAINTY ... 8
5.1, METROLOGICAL TRACEABILITY ..ottt ettt ae s asaaaaaaaanaaaaaaaaaaaa s 8
5.2, DECISION RULES........... et 8
5.3, MEASUREMENT UNCERTAINTY ..ottt a s s e aaaa e e aaaaaaaaaaaaaaaaaaaens 8
5.4, SAMPLE CALCULATION ...ttt s s s s s a e e e e s s e e e e e e e e e e e e e aaaaaaaaaaaaaaaaaaaens 8
6. EQUIPMENT UNDER TEST ..ot s s s s s sssssssssssssssssnn s s 9
6.7.  DESCRIPTION OF EUT ..o 9
6.2. MAXIMUM QUTPUT POWER.......ooeeeeeeeeeeeeeeeeeeaeaaassssssssssssssssssssssnsssnnssssnnnnnnnnns 10
6.3. DESCRIPTION OF AVAILABLE ANTENNAS ..o 10
6.4, MODULATION..... .ottt e ettt e e e e eaaa e 10
6.5. SOFTWARE AND FIRMWARE ........... oottt 10
7. DESCRIPTION OF TEST SETUP........eieeriiiirrrrmecrs e r s s e e e 1
8. TEST AND MEASUREMENT EQUIPMENT ... e e e s s e 13
9. APPLICABLE LIMITS AND TEST RESULTS ..... .o ss s s s s s 14
9.1 99% BANDWIDTH ........e oottt e e e et 14
9.2 OPERATING BANDWIDTH ...t 17
9.3. PEAK POWER AND MAXIMUM AVERAGE EMISSIONS..........ccccveiiieeiiiieeaaee 20
9.4, CESSATION TIME. ....... oottt ettt e e e e e e ettt e e e e e 24
9.5, EMISSIONS BELOW 960 MHZ ...t 27
9.5.1. EMISSIONS, OKHZ — 30 MH2Z......eiiiiiie e 29
9.5.2.  EMISSIONS, 30 - 960 MHzZ.......ouniiiiiiieeec e 35

9.6. AVERAGE EMISSIONS ABOVE 960 MHZz...........coeeeeeeeeeeeeee e 41
9.6.1. AVERAGE EMISSIONS, 0.96 —6 GHzZ......oovviiiiieiieece e 44

1o 20 T Py B o O 0 Ko T e I () T 44
9.6.1.2. RSS-220 5.3.1 () weruuieiieeiieiiiiee et 50
9.6.2. AVERAGE EMISSIONS, 9 — 18 GHzZ....uuiiieecceceeeeeeeeeee et 56
9.6.3. AVERAGE EMISSIONS, 1.164 — 1.240 GHZ .......uiiiiiiiiieiieeeeeeeeeeeeeeeeeee e 62
9.6.4. AVERAGE EMISSIONS, 1.559 — 1.610 GHZ .......uiiiiiiiiiiciecceeeeeeeeeeeeeeeeeeeee e 68
9.6.5. AVERAGE EMISSIONS, 18 —26 GHzZ.......iiiiiieiceeceeceeeeeeeeee e 74
9.6.6. AVERAGE EMISSIONS, 26 —40 GHzZ......uiiiiiieieeieeeeeeeeeeeeeeeeee e 80

9.7. AC POWER-LINE CONDUCTED EMISSIONS ............oueeeeieiiieiiiinaes 86
9.7.1. AC Power Line With LaptOop ......uuuuueiieiiiiii s 87

Page 3 of 91

UL VERIFICATION SERVICES INC
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021

FCC ID: BCG-E4003A IC: 579C-E4003A

9.7.2. AC Power Line With AC/DC AdAPLEN ........uuumiiiiiee e 89

10.  SETUP PHOTOS ... ooeeeeeeeeeccccnseneeesnnsnnnsssn s nns s snsssssssssssssssssssssssssssssssssssssssssssssssssssnsnnnnnn 91
Page 4 of 91

UL VERIFICATION SERVICES INC
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: APPLE INC.
ONE APPLE PARK WAY
CUPERTINO, CA 95014, USA

EUT DESCRIPTION: SMARTPHONE
MODEL.: A2484
BRAND: APPLE
SERIAL NUMBERS: Q7X92R9C06

SAMPLE RECEIPT DATES: MAY 14, 2021; JULY 29, 2021

DATE TESTED: MAY 14 — JULY 29, 2021
APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC §15 Subpart F Complies
ISED RSS-220 Issue 1 Amendment 1 Complies

UL Verification Services Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. The test results show that the equipment tested is capable of
demonstrating compliance with the requirements as documented in this report.

The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. It is the manufacturer's responsibility to assure that
additional production units of this model are manufactured with identical electrical and
mechanical components. All samples tested were in good operating condition throughout the
entire test program. Measurement Uncertainties are published for informational purposes only
and were not taken into account unless noted otherwise.

This document may not be altered or revised in any way unless done so by UL Verification
Services Inc. and all revisions are duly noted in the revisions section. Any alteration of this
document not carried out by UL Verification Services Inc. will constitute fraud and shall nullify
the document. This report must not be used by the client to claim product certification,
approval, or endorsement by A2LA, NIST, any agency of the Federal Government, or any
agency of the U.S. government.
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021

IC: 579C-E4003A

2. TEST RESULTS SUMMARY

This report contains data provided by the customer which can impact the validity of results. UL
Verification Services Inc. is only responsible for the validity of results after the integration of the

data provided by the customer.

FCC Clause | ISED Clause Requirement Result Comment

Reporting ANSI C63.10

See Comment Duty Cycle purposes only | Section 11.6

) RSS-GEN 6.7 99% OBW Reporting ANSI C63.10

' purposes only | Section 6.9.4

15.503 & . ANSI C63.10

15.519 (b) RSS-220 Sect. 2 |-10 dB BW Complies Section 10.1

RSS-220 Sect. 4 . : ANSI C63.10

15.519 (c) & (e) (c) & 5.3.1 (d) Pk Power & Max Avg Emissions |Complies Section 10.3
15.519 (a)(1) ?281'%5))0 Sect. Cessation Time Complies None

15.519 (c) & RSS-220 Sect. I : ANSI C63.10

15.209 (a) 34 Emissions Below 960 MHz Complies Section 10.2

RSS-220 Sect. . : ANSI C63.10

15.519 (c) & (d) 5.3.1 (d) & (&) Emissions Above 960 MHz Complies Section 10.3

15.207 (a) RSS-Gen 8.8 AC _quer Line Conducted Complies ANS_I C63.10

Emissions Section 6.2

3. TEST METHODOLOGY

The tests documented in this report were performed in accordance with CFR Title 47 Part 15
Subpart F, KDB 393764 D01 UWB FAQ v02, ISED RSS-220 Issue 1 Amendment 1 and ANSI
C63.10-2013 and RSS GEN Issue 5.

4. FACILITIES AND ACCREDITATION

UL Verification Services Inc. is accredited by A2LA, certification #0751.05, for all testing
performed within the scope of this report. Testing was performed at the locations noted below.

ISED
PNEENEES c!ig?o Company Reg::s(t:lgtion
Number
0 | Building 1: 47173 Benicia Street, Fremont, CA 94538, USA US0104 2324A 208313
Building 2: 47266 Benicia Street, Fremont, CA 94538, USA US0104 22541 208313
Building 4: 47658 Kato Rd, Fremont, CA 94538, USA uUS0104 2324B 208313
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5. DECISION RULES AND MEASUREMENT UNCERTAINTY
5.1. METROLOGICAL TRACEABILITY

All test and measuring equipment utilized to perform the tests documented in this report are
calibrated on a regular basis, with a maximum time between calibrations of one year or the
manufacturers’ recommendation, whichever is less, and where applicable is traceable to
recognized national standards.

5.2. DECISION RULES
The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4:2012

Clause 8.2. (Measurement uncertainty is not taken into account when stating conformity with a
specified requirement.)

5.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER ULas
Worst Case Conducted Disturbance, 9KHz to 0.15 MHz 3.78 dB
Worst Case Conducted Disturbance, 0.15 to 30 MHz 3.40 dB
Worst Case Radiated Disturbance, 9KHz to 30 MHz 2.84 dB
Worst Case Radiated Disturbance, 30 to 1000 MHz 6.01 dB
Worst Case Radiated Disturbance, 1000 to 18000 MHz 4.73 dB
Worst Case Radiated Disturbance, 18000 to 26000 MHz 4.51 dB
Worst Case Radiated Disturbance, 26000 to 40000 MHz 5.29 dB

Uncertainty figures are valid to a confidence level of 95%.

5.4. SAMPLE CALCULATION

RADIATED EMISSION

Where relevant, the following sample calculation is provided:

EIRP (dBm) = Meter Reading (dBm) + Antenna Factor (dB/m) + Pre-Amp Gain/Cbl Loss (dB)
+ dBm-to-dBm Unit Conversion Factor @ 3m
=-60 dBm + 28 dB/m + (-27) dB + 11.8
=-48.3 dBm
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6. EQUIPMENT UNDER TEST
6.1. DESCRIPTION OF EUT

The EUT is a smartphone with multimedia functions (music, application support, and

video), cellular GSM, GPRS, EGPRS, UMTS, LTE, 5G, CDMA, IEEE 802.11a/b/g/n/ac/ax,
Bluetooth, Ultra-Wideband, GPS and NFC. All models support at least one UICC based SIM.
The second SIM is either an UICC based p-SIM (physical SIM) or e-SIM (electronic SIM). The
device supports a built-in inductive charging transmitter and receiver. The rechargeable battery
is not user accessible.

This test report addresses the UWB operational mode.

The EUT has a UWB transceiver with four integral antennas (ANT 0 = UWB1, ANT 1 = UWB2,
ANT 2 = ANT6/UWBO0 & ANT3 = UWB3). ANTO and ANT1 only operates on 8 GHz (Channel 9).
ANT2 and ANT3 operates on 6.5 GHz (Channel 5) and 8 GHz (Channel 9). The antennas are
not user accessible. Six signal configurations (CONFIG 0,1,2,3,4 & 5) are available for each
ANT/CH setting.

ANT CH CONFIG
0 9 0
0 9 1
0 9 2
0 9 3
0 9 4
0 9 5
1 9 0
1 9 1
1 9 2
1 9 3
1 9 4
1 9 5
2 5 0
2 5 1
2 5 2
2 5 3
2 5 4
2 5 5
2 9 0
2 9 1
2 9 2
2 9 3
2 9 4
2 9 5
3 5 0
3 5 1
3 5 2
3 5 3
3 5 4
3 5 5
3 9 0
3 9 1
3 9 2
3 9 3
3 9 4
3 9 5
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6.2.

MAXIMUM OUTPUT POWER

Highest Average Powers based on ANT/CH.

ANT

CH

CONFIG

Average Power
(dBm EIRP)

-42.40

-42.35

42 44

-42.31

-42.57

WIWININ|=~|O

OO O,

A IOOIO|INO

-42.37

6.3. DESCRIPTION OF AVAILABLE ANTENNAS

Four integral antennas are employed and the antenna gains are listed as follow:

Freq. Band Gain (dBi)
CH (GHz) ANT O ANT 1 ANT 2 ANT 3
(UWB1) (UWB2) (ANT6/UWBO0) (UWB3)
5 6.5 n/a n/a -1.0 -4.2
9 8.0 -0.6 -2.4 -1.7 -1.9

6.4. MODULATION

The UWB signal is BPSK pulsed modulated signal.

6.5. SOFTWARE AND FIRMWARE

The Software and Firmware version used at test is 19A272.
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7. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

SUPPORT EQUIPMENT LIST
Description Manufacturer Model Serial Number
Laptop + Adapter Apple Mac Book Pro C02TK02YJ10C
Kanzi — USB Adapter Apple -- 31EF77
Laptop + Adapter Apple Mac Book Pro C02YVBPOLVDD
Kanzi — USB Adapter Apple -- 316C5F
Smartphone Apple A2641 PT77J42YTP
1/0 CABLES
1/0 CABLES
# of Identical | Connector Cable Length
Port Ports Type Cable Type (m) Remarks
AC 1 AC Un-shielded 2 N/A
USB 1 USB Un-shielded 1 N/A

TEST SETUP

The EUT was examined at pre-scan test using a fundamental frequency in the portrait (z),
landscape (y), and flatbed (x) position and the worst case orientation of individual
ANT/CH/CONFIG setting was determined for final spurious emission measurement. Config 3,
Payload 125 of both CH5 and CH9 on all 4 antennas were selected to test for unwanted
emissions as the worst case after pre-scan.

Measurements of spurious average emissions were made with the device operating at a higher
power than production power to ensure compliance. Measurements of the in-band signal (peak
and average emissions, 10 dBc bandwidth, 99% bandwidth) were all made at the production
power settings.

EUT was connected to AC power adapter in all test cases.

For simultaneous transmission on the same antenna of multiple channels in the UWB and WiFi,
no noticeable new emission was found.

Page 11 of 91

UL VERIFICATION SERVICES INC
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

SETUP DIAGRAM FOR TESTS

RF TESTS

Antenna/Amp

Spectrum Analyzer

AC Source
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8. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model Local ID Cal Date Cal Due
EMI Test Receiver Rohde & Schwarz ESW44 PRE0203383 2/24/2021 2/24/2022
Horn Antenna, 1-18 GHz ETS Lindgren 3117 T120 4/7/2021 4/7/2022
Preamp, 1-18 GHz Miteq AFS42-00101800-25-S-42 PRE0183207 6/11/2020 6/11/2021*
PXA Signal Analyzer Agilent N9030A T906 1/27/2021 1/27/2022
Hybrid Antenna, 30-2000 MHz SunAR JB3 T900 2/24/2021 2/24/2022
Preamp, 0.1-1300 MHz Sonoma Inst. 310 T173 7122/2020 7/22/2021
Horn Antenna, 1-18 GHz ETS Lindgren 3117 T712 3/22/2021 3/22/2022
Preamp, 1-18 GHz Miteq AFS42-00101800-25-S-42 PRE0183530 8/27/2020 8/27/2021
Antenna, Active Loop 9kHz-30MHz ETS Lindgren 6502 T757 11/12/2020 11/12/2021
PXA Signal Analyzer Aglilent N9030A T1454 1/27/2021 1/27/2022
Preamplifier, 1-26.5GHz Agilent 8449B T404 4/19/2021 4/19/2022
Horn Antenna, 18-26.5GHz ARA MWH-1826/B T449 4/22/2021 4/22/2022
Preamplifier, 26-40 GHz Miteq NSTTA2640-35-HG T1864 4/19/2021 4/19/2022
Horn Antenna, 26-40 GHz ARA MWH-2640/B PRE0183142 4/22/2021 4/22/2022
Low Pass Filter Microtronics LPM20143 188196 11/3/2020 11/3/2021
High Pass Filter, CH5 Wainwright Inst. GMBH | WHW2-7100-10000-18000-40DC 176232 11/3/2020 11/3/2021
High Pass Filter, CH9 Wainwright Inst. GMBH | WHW2-8165-11500-21000-40CD 176234 10/26/2020 10/26/2021
EMI Test Receiver 9kHz-7GHz Rohde & Schwarz ESR T1436 2/19/2021 2/19/2022
Power Cagﬁ}sz;)ifo"d“ded Pasternack Enterprises RG233/U 202327 10/16/2020 | 10/16/2021
LISN for Conducted Emissions FISCHER CUSTOM
CISPR-16 COMMUNICATIONS FCC-LISN-50/250-25-2-01 PREO0186446 1/20/2021 1/20/2022
Radiated Software UL UL EMC Ver 9.5.07, July 2020
AC Line Conducted Software UL UL EMC Ver 9.5.07, July 2020

*Equipment was used to perform tests prior to the calibration due date.
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9. APPLICABLE LIMITS AND TEST RESULTS
9.1. 99% BANDWIDTH

LIMIT

None; for reporting purposes only.

TEST PROCEDURE

ANSI C63.10 Section 6.9.4

The transmitter output is connected to a spectrum analyzer. The RBW is in the range of 1% to
5% of the OBW bandwidth. The VBW is set to = 3*RBW. The sweep time is coupled.

Tabulated data provides the test results of all available test configurations. The plots of Ant 3,

CONFIG 0, Payload 125 bandwidth measurement on CH5 and CH9 are presented and same
measurement settings apply to the rest of test configurations.
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RESULTS

Employee IDs: 19419, 19190, 12471, 20737

Location: Chamber D
Test Date: 05/14/2021 — 05/25/2021

ANT CH CONFIG Payload EUT Meas. Ant 99% BW
Orientation Polarity (MHz)
0 9 0 125 Portrait H 588.11
0 9 1 125 Portrait H 587.89
0 9 2 125 Portrait H 595.68
0 9 3 125 Portrait H 593.61
0 9 4 0 Portrait H 571.50
0 9 5 0 Portrait H 570.70
1 9 0 125 Portrait H 607.29
1 9 1 125 Portrait H 602.53
1 9 2 125 Portrait H 580.60
1 9 3 125 Portrait H 580.42
1 9 4 0 Portrait H 593.97
1 9 5 0 Portrait H 605.10
2 5 0 125 Landscape H 596.69
2 5 1 125 Landscape H 597.59
2 5 2 125 Landscape H 623.65
2 5 3 125 Landscape H 608.63
2 5 4 0] Landscape H 624.48
2 5 5 0 Landscape H 606.22
2 9 0 125 Flatbed V 618.93
2 9 1 125 Flatbed V 616.03
2 9 2 125 Flatbed V 620.94
2 9 3 125 Flatbed V 616.03
2 9 4 0 Flatbed V 597.40
2 9 5 0 Flatbed V 621.16
3 5 0 125 Portrait H 609.07
3 5 1 125 Portrait H 601.67
3 5 2 125 Portrait H 603.71
3 5 3 125 Portrait H 620.12
3 5 4 0 Portrait H 604.07
3 5 5 0 Portrait H 607.84
3 9 0 125 Portrait H 609.21
3 9 1 125 Portrait H 595.41
3 9 2 125 Portrait H 595.03
3 9 3 125 Portrait H 608.59
3 9 4 0 Portrait H 612.15
3 9 5 0 Portrait H 602.35
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99% BW

CHS5, Ant 3, Config 0, Payload 125

2P2021.2.16, ,Chamber

MultiView I Receiver

E][ Spectrum

Ref Level -10.00 dBm
Att 10 dB
Input 1AC
TDF "FACTOR1"
T Occupied Bandwidth

SWT 4
PS

RBW 10 MHz
VBW 40 MHz
Notch off

ms
on

E]] Spectrum 2

8GL
Mode Sweep Count 1/100

(=]

®
[]

Frequency 6.5000000 GHz

-28.52 dBm
6.500000 GHz

CF 6.5 GHz

4000 pts

.0 MHz,

Span 1.0 GHz

2 Marker Table
Type | Ref | Trc |
M1 1

Tl 1
T2 1

Y-Value
-28.52 dBm

-41.82 dBm

-43.83 dBm

X-value |
6.5 GHz

6.193089 GHz

6.802156 GHz

Function

Occ Bw
Occ Bw Centrold
Occ Bw Freq Offset

Function Result |
609.067534081 MHz
6.497622617 GHz
-2.377383028 MHz

Il

]

06:10:28 04.08.2021

Aborted

CH9, Ant 3, Config 0, Payload 125

AP2021.2.16,20737,Ch

MultiView I Receiver

E][ Spectrum

Ref Level -10.00 dBm
Input 1AC PS
TOF "FACTOR1"

T Occupied Bandwidth

10dB  SWT 4ms

RBW 10 MHz
VBW 40 MHz

On  Notch off

E]] Spectrum 2

SGL
Mode Sweep Count 1/100

a|

07082091
o602 . [}

®
[

Frequency 8.0000000 GHz

TPRVE
-25.00 dBm
8.000000 GHz

T

——

b

Ve

CF 8.0 GHz

4000 pts

.0 MHz,

Span 1.0 GHz

2 Marker Table
Type | Ref | Trc |
M1 1

Tt 1
T2 1

| Y-Value
-25.00 dBm
-37.31 dBm
-41.55 dBm

X-Value

8.0 GHz
7.676633 GHz
8.285846 GHz

Occ Bw

Function

Occ Bw Centrold
Occ Bw Freg Offset

| Function Result
609.213458567 MHz
7.9812394 GHz
-18,760600221 MHz

Il

]

13:58:27 25.05.2021

Aborted
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.2. OPERATING BANDWIDTH

LIMITS

FCC

§15.503 (a)UWB bandwidth. For the purpose of this subpart, the UWB bandwidth is the
frequency band bounded by the points that are 10 dB below the highest radiated emission, as
based on the complete transmission system including the antenna. The upper boundary is
designated fH and the lower boundary is designated fL. The frequency at which the highest
radiated emission occurs is designated fM.

§15.503 (b)Center frequency. The center frequency, FC, equals (FH + FL)/2.
§15.503 (c)Fractional bandwidth. The fractional bandwidth equals 2(FH-FL)/ (FH+ FL).

§15.503 (d)Ultra-wideband (UWB) transmitter. An intentional radiator that, at any point in time,
has a fractional bandwidth equal to or greater than 0.20 or has a UWB bandwidth equal to or
greater than 500 MHz, regardless of the fractional bandwidth.

§15.519 (b) The UWB bandwidth of a device operating under the provisions of this section must
be contained between 3100 MHz and 10,600 MHz.

RSS-220

Section 2 A UWB device is an intentional radiator that has either a -10 dB bandwidth of at least
500 MHz or a -10 dB fractional bandwidth greater than 0.2.

Section 5.1 (a) The -10 dB bandwidth of the device shall be totally contained in the band 3.1-
10.6 GHz.

“-10 dB bandwidth B.;;” and “-10 dB fractional bandwidth p ;5" are defined as follows:

Bu=f-1t
wao = Boolfe
where:
Jfir 15 the frequency of maximum UUWEB transmission:
far 15 the highest frequency at which the power spectral density of the UWB transmission 1is
-10 dB relative to fir:
[z 1s the lowest frequency at which the power spectral density of the UWB transmission 1s -10 dB
relative to fi, and
Jo=(fg +/2)2 is the centre frequency of the -10 dB bandwidth.

TEST PROCEDURE

ANSI C63.10 Clause 10.1
RSS-220 Section 2 of the Annex

Tabulated data provides the test results of all available test configurations. The plots of Ant 3,
CONFIG 0, Payload 125 bandwidth measurement on CH5 and CH9 are presented and same
measurement settings apply to the rest of test configurations.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

RESULTS

Employee IDs: 19419, 19190, 12471, 20737
Location: Chamber D
Test Date: 05/14/2021 — 05/25/2021

ANT CH CONFIG Payload Ori:nl::tion N:::ts' FM FL FH FC OBW Min. OBW IV(I)aBr‘gAiIn OBW
Polarity (GHz) (GHz) (GHz) (GHz) (MHz) (MHz) (MHz) Pass/Fail
0 9 0 125 Portrait H 7.748 7.724 8.250 7.987 525.63 500 25.63 P
0 9 1 125 Portrait H 7.748 7.724 8.250 7.987 525.63 500 25.63 P
0 9 2 125 Portrait H 7.748 7.726 8.249 7.987 523.13 500 23.13 P
0 9 3 125 Portrait H 7.748 7.726 8.248 7.987 522.63 500 22.63 P
0 9 4 0 Portrait H 7.748 7.724 8.250 7.987 525.63 500 25.63 P
0 9 5 0 Portrait H 7.749 7.723 8.251 7.987 527.63 500 27.63 P
1 9 0 125 Portrait H 8.226 7.724 8.250 7.987 526.13 500 26.13 P
1 9 1 125 Portrait H 8.226 7.724 8.250 7.987 526.13 500 26.13 P
1 9 2 125 Portrait H 7.748 7.725 8.249 7.987 523.63 500 23.63 P
1 9 3 125 Portrait H 8.226 7.726 8.249 7.987 523.13 500 23.13 P
1 9 4 0 Portrait H 7.748 7.724 8.250 7.987 526.13 500 26.13 P
1 9 5 0 Portrait H 8.226 7.723 8.251 7.987 528.13 500 28.13 P
2 5 0 125 Landscape H 6.251 6.223 6.749 6.486 526.62 500 26.62 P
2 5 1 125 Landscape H 6.250 6.226 6.752 6.489 526.13 500 26.13 P
2 5 2 125 Landscape H 6.250 6.228 6.751 6.489 523.63 500 23.63 P
2 5 3 125 Landscape H 6.250 6.228 6.751 6.489 522.63 500 22.63 P
2 5 4 0 Landscape H 6.250 6.226 6.752 6.489 526.13 500 26.13 P
2 5 5 0 Landscape H 6.250 6.225 6.753 6.489 528.13 500 28.13 P
2 9 0 125 Flatbed \ 7.748 7.724 8.250 7.987 526.13 500 26.13 P
2 9 1 125 Flatbed ) 7.748 7.724 8.250 7.987 526.13 500 26.13 P
2 9 2 125 Flatbed \ 7.748 7.725 8.249 7.987 523.63 500 23.63 P
2 9 3 125 Flatbed \ 7.748 7.726 8.248 7.987 522.63 500 22.63 P
2 9 4 0 Flatbed \ 7.748 7.724 8.250 7.987 526.13 500 26.13 P
2 9 5 0 Flatbed \ 7.748 7.723 8.251 7.987 528.13 500 28.13 P
3 5 0 125 Portrait H 6.729 6.227 6.753 6.490 526.13 500 26.13 P
3 5 1 125 Portrait H 6.250 6.226 6.753 6.489 526.63 500 26.63 P
3 5 2 125 Portrait H 6.250 6.228 6.751 6.489 523.63 500 23.63 P
3 5 3 125 Portrait H 6.250 6.226 6.749 6.487 522.63 500 22.63 P
3 5 4 0 Portrait H 6.251 6.226 6.753 6.489 526.63 500 26.63 P
3 5 5 0 Portrait H 6.250 6.226 6.754 6.490 528.13 500 28.13 P
3 9 0 125 Portrait H 7.748 7.724 8.248 7.986 524.13 500 24.13 P
3 9 1 125 Portrait H 7.748 7.724 8.248 7.986 524.13 500 24.13 P
3 9 2 125 Portrait H 7.748 7.726 8.248 7.987 522.63 500 22.63 P
3 9 3 125 Portrait H 7.748 7.726 8.248 7.987 521.63 500 21.63 P
3 9 4 0 Portrait H 7.748 7.724 8.249 7.986 524.63 500 24.63 P
3 9 5 0 Portrait H 7.749 7.723 8.249 7.986 526.13 500 26.13 P
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

RESULTS

CHS5, Ant 3, Config 0, Payload 125

AP2021.2.16,20737,Ch

MultiView I Receiver E][ Spectrum E]] Spectrum 2

®
[-]

Ref Level 11.80 dBm Offset 11.80 dB RBW 1 MHz SGL
Att 10 dB SWT 4s VBW 3 MHz Mode Sweep Count20/20
Input 1AC PS an Notch off

TDF "FACTOR1"

T Frequency Sweep

Frequency 6.5000000 GHz

TPKME

10

—-33.47 dBm
6.226682 GHz
—-23.20 dBm

6.728750 GHz

CF 6.5 GHz 4000 pts

.0 MHz,

Span 2.0 GHz

2 Marker Table

Type | Ref | Trc | v-value
M1 1 -33.47 dBm
-2.79 dB
-23.20 dBm

X-Value |
6.226682 GHz
526.132 MHz
6.72875 GHz

D1 M1 1
M2 1

Function

Function Result |

Il

10:04:46 25.05.2021

CH9, Ant 3, Config 0, Payload 125

AP2021.2.16,20737,Ch

8 20052027
10:04:45

SR

®
[-]

MultiView I Receiver E][ Spectrum E]] Spectrum 2 E]l
ReflLevel 11.80 dBm  Offset 11.80 dB © RBW 1 MHz SGL
Att 10 dB & SWT 4s @ VBW 3MHz Mode Sweep Count20/20
Input 14C PS on  Notch  Off

TDF "FACTOR1"

T Frequency SWeep

Frequency 8.0000000 GHz

TPKME

i0d

—30.11 dBm
7.724181 GHz
—19.52 dBm

7.748250 GHz

CF 8.0 GHz 4000 pts

0.0 MHz,

Span 2.0 GHz

2 Marker Table
Type | Ref | Trc | X-Value | v-value
M1 1 7.724181 GHz -30.11 dBm
524.131 MHz 0.26 dB

7.74825 GHz

D1 M1 1

M2 1 -19.52 dBm

Function

Function Result |

Il

13:41:09 25.05.2021
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.3. PEAK POWER AND MAXIMUM AVERAGE EMISSIONS

LIMITS

FCC

15.519 (e) There is a limit on the peak level of the emissions contained within a 50 MHz
bandwidth centered on the frequency at which the highest radiated emission occurs, fu. That
limit is 0 dBm EIRP.

15.519 (c) The radiated emissions above 960 MHz from a device operating under the provisions
of this section shall not exceed the following average limits when measured using a resolution
bandwidth of 1 MHz:

Frequency in MHz EIRP in dBm
3100 - 10600 -41.3

RSS-220

Annex, Section 4 (c) Peak measurements shall be made in addition to average measurements.
Transmissions shall not exceed 0 dBm e.i.r.p. in any 50 MHz bandwidth when the average limit
is -41.3 dBm/MHz.

Section 5.3.1 (d) Radiated emissions above 960 MHz from a device shall not exceed the
following average limits when measured using a resolution bandwidth of 1 MHz.

Frequency E.l.LR.P. in a Resolution Bandwidth of 1 MHz
4.75-10.6 GHz -41.3 dBm

TEST PROCEDURE

ANSI C63.10 Clause 10.3

RSS-220 Annex

Peak EIPR power is measured using RBW of 50 MHz.

The radiated emissions of 6 - 9 GHz frequency band are performed at 3-meter test distance.
Tabulated data provides the test results of all available test configurations. The plots of Ant 3,

CONFIG 0, Payload 125 power measurement on CH5 and CH9 are presented and same
measurement settings apply to the rest of test configurations.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

RESULTS

Employee IDs: 19419, 19190, 12471, 20737
Location: Chamber D
Test Date: 05/14/2021 — 05/25/2021

Peak EIRP Power Average EIRP Power
e I e e e el | I e e ol | I e e
0 9 0 125 Portrait H 7.9955 -3.18 0 -3.18 7.8865 -42.40 -41.3 -1.10
0 9 1 125 Portrait H 7.9805 -2.86 0 -2.86 7.8865 -42.70 -41.3 -1.40
0 9 2 125 Portrait H 7.9865 -6.35 0 -6.35 7.9005 -42.86 -41.3 -1.56
0 9 3 125 Portrait H 7.9885 -6.26 0 -6.26 7.8955 -42.71 -41.3 -1.41
0 9 4 0 Portrait H 7.7415 -6.24 0 -6.24 7.9045 -42.46 -41.3 -1.16
0 9 5 0 Portrait H 7.7415 -4.43 0 -4.43 7.8905 -42.55 -41.3 -1.25
1 9 0 125 Portrait H 8.0455 -3.62 0 -3.62 8.0265 -42.81 -41.3 -1.51
1 9 1 125 Portrait H 8.0445 -2.70 0 -2.70 8.0265 -42.50 -41.3 -1.20
1 9 2 125 Portrait H 7.9825 -6.59 0 -6.59 8.0275 -42.35 -41.3 -1.05
1 9 3 125 Portrait H 7.9895 -6.61 0 -6.61 8.0255 -42.92 -41.3 -1.62
1 9 4 0 Portrait H 8.1995 -5.84 0 -5.84 8.0295 -42.59 -41.3 -1.29
1 9 5 0 Portrait H 8.2305 -4.26 0 -4.26 8.0285 -42.51 -41.3 -1.21
2 5 0 125 |Landscape H 6.4825 -3.27 0 -3.27 6.4655 -42.44 -41.3 -1.14
2 5 1 125 |lLandscape H 6.4975 -2.70 0 -2.70 6.4655 -42.81 -41.3 -1.51
2 5 2 125 |Landscape H 6.4815 -6.48 0 -6.48 6.4655 -42.55 -41.3 -1.25
2 5 3 125 |Landscape H 6.4885 -6.08 0 -6.08 6.4645 -42.65 -41.3 -1.35
2 5 4 0 Landscape H 6.2495 -6.03 0 -6.03 6.4075 -42.44 -41.3 -1.14
2 5 5 0 Landscape H 6.2345 -4.46 0 -4.46 6.4065 -42.64 -41.3 -1.34
2 9 0 125 Flatbed Vv 8.2295 -3.32 0 -3.32 8.0365 -42.31 -41.3 -1.01
2 9 1 125 Flatbed \ 8.0455 -2.33 0 -2.33 8.0365 -42.43 -41.3 -1.13
2 9 2 125 Flatbed \Y 7.9925 -7.24 0 -7.24 7.8665 -42.84 -41.3 -1.54
2 9 3 125 Flatbed \Y 7.9785 -6.87 0 -6.87 7.7475 -42.35 -41.3 -1.05
2 9 4 0 Flatbed \Y 8.2235 -2.69 0 -2.69 7.8715 -42.68 -41.3 -1.38
2 9 5 0 Flatbed Vv 8.2225 -1.32 0 -1.32 8.0155 -42.58 -41.3 -1.28
3 5 0 125 Portrait H 6.4795 -3.62 0 -3.62 6.3995 -42.57 -41.3 -1.27
3 5 1 125 Portrait H 6.4795 -3.17 0 -3.17 6.3985 -42.60 -41.3 -1.30
3 5 2 125 Portrait H 6.4945 -7.48 0 -7.48 6.3975 -42.99 -41.3 -1.69
3 5 3 125 Portrait H 6.4925 -6.80 0 -6.80 6.3985 -42.76 -41.3 -1.46
3 5 4 0 Portrait H 6.3605 -8.44 0 -8.44 6.4075 -42.57 -41.3 -1.27
3 5 5 0 Portrait H 6.4225 -6.99 0 -6.99 6.3985 -42.70 -41.3 -1.40
3 9 0 125 Portrait H 7.9845 -3.72 0 -3.72 7.9155 -42.75 -41.3 -1.45
3 9 1 125 Portrait H 7.9825 -2.64 0 -2.64 7.9125 -42.57 -41.3 -1.27
3 9 2 125 Portrait H 7.9895 -6.18 0 -6.18 7.9005 -42.45 -41.3 -1.15
3 9 3 125 Portrait H 7.9965 -6.85 0 -6.85 7.9255 -42.91 -41.3 -1.61
3 9 4 0 Portrait H 7.7425 -5.08 0 -5.08 7.9045 -42.37 -41.3 -1.07
3 9 5 0 Portrait H 7.7445 -3.76 0 -3.76 7.9035 -42.60 -41.3 -1.30
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

RESULTS

CHS5, Ant 3, Config 0, Pay

AP2021.2.16,20737,Ch

load 125, Peak

MultiView I Receiver E][ Spectrum

E]] Spectrum 2 [ E]l
SGL

®
[-]

Ref Level 25.00 dBm Offset 11.80 dB © RBW 50 MHz

Att 20dB SWT 3s & VBW 80 MHz
Input 1AC PS On  Notch Off
TDF "FACTCOR1"

1 Frequency Sweep.

Mode Sweep Count 10/10

Frequency 7.5000000 GHz

LGS
-3.62 dBm
6.479500 GHz

M1[1]

Span 3.0 GHz

3000 pts

CF 7.5 GHz

I

10:03:05 25.05.2021

CH5, Ant 3, Config 0, Payload 125, Avg.

AP2021.2.16,20737,Ch

MultiView I Receiver E][ Spectrum

=1

e 25052001
10:03:04

L]

®
[-]

E]] Spectrum 2
Bl

RefLevel 6.80dBm  Offset 11.80dB « RBW 1 MH:

Att 3s
Input on  Notch
TDF "FACTORL"

T Frequency SWeep

iz

GL
VBW 3MHz Mode Sweep Count 10/10
aff

Frequency 7.5000000 GHz

1Rm Ma;
-42.57 dBm
6.399500 GHz.

M1[1]

o0

Span 3.0 GHz

3000 pts

CF 7.5 GHz

Il

10:01:57 25.05.2021
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

CH9, Ant 3, Config 0, Payload 125, Peak

AP2021.2.16,20737,Ch

MultiView I Receiver E][ Spectrum
Reflevel 2500 dBm  Offset 11.80 dB @ RBW 50 MHz
Att 20dB

SWT 3s
Input 1AC Ps On  Notch
TDF "FACTOR{"
1 Frequency Sweep

E]] Spectrur:t 7 E]I

VBW 80 MHz Mode Sweep Count 10/10
Off

®
[-]

Frequency 7.5000000 GHz

TPKMaE
M1[1]  -3.72 dBm
7.984500 GHzZ

Span 3.0 GHz

3000 pts

CF 7.5 GHz

|

13:39:26 25.05.2021

CH9, Ant 3, Config 0, Payload 125, Avg.

AP2021.2.16,20737,Ch

MultiView I Receiver E][ Spectrum
Reflevel 6.80dBm  Offset 11.80dB © RBW 1 MHz
Att

Input On  Notch
TDF "FACTOR1"
T Frequency Sweep

E]] Spectrum 2 E]I

SGL
3s © VBW 3MHz Mode Sweep Count 10/10
Off

e 25052001
13:30:25 [ [}

®
[-]

Frequency 7.5000000 GHz

1R Ma
M1[1] -42.75 dBm
.915500 GHz.

o0

Span 3.0 GHz

3000 pts

CF 7.5 GHz

i

13:30:46 25.05.2021
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021

FCC ID: BCG-E4003A IC: 579C-E4003A
9.4. CESSATION TIME

LIMITS

Fcc

§15.519(a)(1) A UWB device operating under the provisions of this section shall transmit only
when it is sending information to an associated receiver. The UWB intentional radiator shall
cease transmission within 10 seconds unless it receives an acknowledgement from the
associated receiver that its transmission is being received. An acknowledgment of reception
must continue to be received by the UWB intentional radiator at least every 10 seconds or the
UWB device must cease transmitting.

RSS-220

Section 5.3.1 (b) The device is to transmit only when it is sending information to an associated
receiver. The device shall cease transmission of information within 10 seconds unless it
receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB device at
least every 10 seconds or the UWB device shall cease transmitting any information other than
periodic signals used for the establishment or re-establishment of a communication link with an
associated receiver.

TEST PROCEDURES

* Initiator = EUT
* Responder = associated receiver

Transmissions are monitored for two cases:

1. The Initiator ends the UWB link.
2. The Responder ends the UWB link.
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

RESULTS

Employee ID: 19419
Location: Chamber D
Test Date: 07/29/2021

Signal Levels on all Plots

e Responder is High Amplitude
e Initiator is Low Amplitude

Case 1: Initiator ends the UWB link

[®

Frequency 6.5000000 GHz

TR
HHMIHWM

i

il il

RESULT

e All devices, including the Responder, cease transmissions
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021

FCC ID: BCG-E4003A IC: 579C-E4003A
Case 2: Responder ends the UWB link

AP2021.2.16,24925,Ch /@

[muttiview [ Peak . [x] Average [] cessation [ ]

Ref Level -18.00 dBm RBW 3 MHz SGL.
Att 0B SWT 205 © VBW 50 Mz Frequency 6.5000000 GHz
Input 1AC__PS Or No! Off

CF 6.5 GHz 2001 pts 2.0,
e
i Ready W [y . .

01:28:02 30.07.2021

RESULT
e Responder ends the link, Initiator stops Acknowledgements but continues Polling

e Responder ceases transmissions, does not respond to Polling Signals

Zoom-in Plot during On-Off Transition

se2021.2.16,24925,cn @
[muttiview [ peak [ ] Average [] cessation 1
RefLevel -18.00 dBm RBW 3 MHz SGL
Are 0db © SWI 25« VBW 500z Frequency 6.5000000 GHz
Input 1 AC n lotch Off

g LI O L Lol LD bl L0 T T LA LD
CFes Gz - 2001, mf RRRRR T fou‘u.msé
RESULT

e Shows Link Traffic, Acknowledgements and Polling Signals while Link is established

e Shows Polling Signals after Link has ended
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DATE: JULY 30, 2021
IC: 579C-E4003A

REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

9.5. EMISSIONS BELOW 960 MHz

LIMITS

FCC

§15.519 (c) The radiated emissions at or below 960 MHz from a device operating under the
provisions of this section shall not exceed the emission levels in §15.209. The radiated
emissions above 960 MHz from a device operating under the provisions of this section shall not
exceed the following average limits when measured using a resolution bandwidth of 1 MHz:

§15.209 (a)
Frequency (MHz) Field strength (microvolts/meter) Measurement distance (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88-216 150** 3
216-960 200** 3
RSS-220

Section 3.4 Radiated emissions at or below 960 MHz for all subclasses of UWB device shall
not exceed the following limits. Measurements of radiated emissions at and below 960 MHz are
to be made using a CISPR quasi-peak detector. CISPR measurement bandwidth specifications
are to be used.

Measurement
Frequency Field Strength Distance E.ir.p.
(MHz) (Microvalts/m) (Metres) (dBmW)
i 2 400/F 101log (1728 / Fh
0.009-0.490 (F in kHz) 300 (F in ki)
- 24 000/F 101log (17.28 / Y
0.490-1.705 (F in kHz) 30 (F in kHz)
1.705-30 30 30 -45.7
30-88 100 3 -552
88-216 150 3 =317
216-960 200 3 -49.2

Note: The emission limits for the bands 9-90 kHz and 110-490 kHz are based on measurements employing
an average emissions detector.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

TEST PROCEDURE

ANSI C63.10 Clause 10.2
RSS-220 Annex

Measurements are made with the antenna feeding a spectrum analyzer via a preamplifier and
cables, at a maximum distance of 3m from the EUT.

For below 30 MHz testing, investigation was done on three antenna orientations: RX antenna
Face-on, Face-off and horizontal (parallel to ground). The worst-case configurations were
determined on RX antenna Face-on and Face-off; therefore, all final tests were performed using
these two orientations.

Although these tests were performed other than open area test site, adequate comparison
measurements were confirmed against 30 meter open area test site. Therefore, sufficient tests
were made to demonstrate that the alternative site produces results that correlate with the ones
of tests made in an open field based on KDB 414788.

A final test is made at any frequencies at which emissions are found. During this final scan, the
antenna is kept no further from the EUT than the maximum distance calculated for each band
that yields a minimum system noise floor.

RESULTS

Employee IDs: 12471, 24544, 24839, 25207
Location: Chamber F
Test Date: 05/14/2021 — 06/02/2021

Emissions Summary

Frequency Range
Ant CH Config | Payload ::t‘:;:; 9 kHz - 30 MHz | 30 - 960 MHz
0 9 3 125 Max PASS PASS
1 9 3 125 Max PASS PASS
2 5 3 125 Max PASS PASS
2 9 3 125 Max PASS PASS
3 5 3 125 Max PASS PASS
3 9 3 125 Max PASS PASS
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.5.1. EMISSIONS, 9 kHz — 30 MHz

ANT. 0, CH9, CONFIG 3

UL Fremont Chomber F 2821 Moy 19 19:35:14

136
RF Emissions

~ Canfig EUT + Chorger
119 Made A8 CHI CFG3 FLIZS
Tested by:24544

nit CdBuUY

i
Frequency (MHz)

U e g e < e ot R T T =T

s/ G Wi .

kL8 57 o % v

WO/ T T g L

I/ S RGP g s

Below 38MHz TST 30915 27 Mar 2817 Rev 9.5 32 fpr 282

UL Fremont - Chamber F 2621 Moy 19 19:35:14

RF Emissions
Config:EUT + Charger
Mode:AB CHI CFG3 PL
Tested by:24544

5z ) [ i @
Frequency (MHz)
Toe () WE R GURgTgs  Sam Fa fpuiad faitm T OBy WU R/ G e e Pl Fpieks Faitim

CC 15,209 Balow 3oMHz.TST 30315 27 Mar 2817 Fev 9.5 30 apr 262

Trace Markers

Marker Frequency Meter Det Loop Cables Dist Corrected Peak Limit Margin Avg Limit Margin Azimuth Antenna
(MHz) Reading Antenna (dB) Corr Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) Face
(dBuV) (dBm) 300m (dBuV/m)
1 .0167 4185 Pl 163 0 -80 -21.85 3.13 -84.98 4313 -64.98 0-360 On
2 .2328 4351 Pl 11 1 -80 -25.39 4028 -65.67 0.28 -45.67 0-360 On
4 01693 425 Pl 162 0 -80 -21.3 3.01 -84.31 43.01 -64.31 0-360 Off
5 .20872 4534 Pl 111 1 -80 -23.46 4123 -64.69 123 -44.69 0-360 Off

Pk - Peak detector

Marker Frequency Meter Det Loop Antenna Cables Dist Corr (dB) Corrected QP Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 40Log Reading (dBuV/m) (dB) (Degs) Face
(dBuV) (dBuV/m)
3 1.00536 3229 Pk 108 A -40 3.19 27.58 -24.39 0-360 On
6 3.10303 21.04 Pk 108 2 -40 -7.96 29.5 -37.46 0-360 Off

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, Config 3
13ELL Fremont - Chamber 2821 May 19 20
RF Emissions

" Conf 19:EUT » Charger

Tested by:24544

(dBulU/m)

i ]
Frequency (MHz)
o B WU Rar/At Gavg Tape P T et

Rev 0.5 3 fpr 262

UL Fremant - Chomber F 2821 Moy 19 20:03:26

13

RF Emissians

. Config EUT + Chorger
1 Made Al CHI CFG3 FLIZS
Tested by:24544

=l

70 Peck Limit CdBuU/m)

50 ——

7l 5 =t \

N/ m)

(dB

i
Frequency (MHz)
T G R e DU e G T ot o G0 TR et Uy e

FCC 15.269 Below 30z, TST 38915 27 Hor 2817

Rev 9.5 38 fpr 282

Trace Markers

Marker Frequency Meter Det Loop Antenna Cables Dist Corr Corrected Peak Limit Margin ‘Avg Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 300m Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) Face
(dBuv) (dBuV/m)
1 02115 415 Pl 4 0 0 -23.. 61.08 -84.66 41.08 -64.66 0-360 On
2 18232 462 Pl . A -80 -22.! 424 -64.92 224 -44.92 0-360 On
4 04943 3844 Pl 4 0 -80 -29. 53.71 -82.87 33.71 -62.87 0-360 Off
5 17105 46.07 Pl 1 -80 - 4296 -65.59 2296 -45.59 0-360 Off

Pk - Peak detector

Marker Frequency Meter Det Loop Antenna Cables Dist Corr (dB) Corrected QP Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 40Log Reading (dBuV/m) (dB) (Degs) Face
(dBuV) (dBuV/m)
3 .54601 38.27 Pk 108 A -40 9.17 32.86 -23.69 0-360 On
6 80867 33.35 Pk 108 A -40 4.25 2946 -25.21 0-360 Off

Pk - Peak detector
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

ANT. 2, CH5, Config 3

Chamber F

UL Fremont 2821 May 28 6@-19:14

13

RF Emissions
ConfigiEUT + Chorger
Mode:A2 CHS CFG3 PLIZS
Tested by:24544

118

98|

CoBuly

- Peok. Linit

VA m)

(dB

Frequency (MHz)

Range O RBUAB Ref/itin Det/vg Tapm

C 15.205 Balow 36HHz.TST 36315 28 por 2017 Rev 5.5 38 fpr 2628

UL Fremont - Chaomber F AE:19:14

13

RF Emiesions
Config:EUT

Mode :A2 CH3 3
Tested by:24544

N/md

(dB

i 1
Fregquency (MHz)

T Refitin Dec/iug Tipe e Pasition Forge (7 RBUAR Ref /i Det/ivg Tape = Fre Stk Position

FCC 15.220 Bolow 30MHz.TST 30015 28 Apr 2617 Rev 0.5 32 fpr 2820

Trace Markers

Marker Frequency Meter Det Loop Antenna Cables (dB) Dist Corr 300m Corrected Peak Limit (dBuV/m) Margin ‘Avg Limit (dBuV/m) Margin Azimuth Antenna
(MHz) Reading (dBm) Reading (dB) (dB) (Degs) Face
(dBuV) (dBuV/m)
1 0515 37.21 Pk 134 0 -80 -29.39 53.35 -82.74 3335 -62.74 0-360 On
2 32625 4234 Pk 11.8 1 -80 -25.76 37.34 -63.1 17.34 431 0-360 On
4 01619 42.63 Pk 17.2 0 -80 -20.17 63.4 -83.57 434 -63.57 0-360 Off
5 16788 47.94 Pk 12.1 1 -80 -19.86 43.12 -62.98 2312 -42.98 0-360 Off
Pk - Peak detector
Marker Frequency Meter Det Loop Antenna (dBm) Cables (dB) Dist Corr (dB) 40Log Corrected QP Limit (dBuV/m) Margin Azimuth Antenna
(MHz) Reading Reading (dB) (Degs) Face
(dBuV) (dBuV/m)
3 3.67629 2042 Pk 117 2 -40 -7.68 295 -37.18 0-360 On
6 5.1613 17.08 Pk 116 2 -40 -11.12 295 -40.62 0-360 Off

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, Config 3

. ogUL Fremont — Chember F 2821 Mey 28 at1:41:44

RF Emissions
ConfigiEUT + Charger
Mods: A2 CHI CFE3 FLI25
Tested by: 12471

Peak Linit CdBul/m)

(dBul/m)

i1 38

2015 40 I
311431 705 I
753 i

Fange () B e = . G af/in Det/fug Type = Fee oupalfade Positin
15 i F] 3

FCC 15,200 22 low 32MHz. TST 38915 28 Aar 21 Rev 9.5 30 fpr 2024

L Fremont - Chy 2821 Moy 268 B1:41:44

RF Emiscions
Config:EUT + Chorger
Mode:A2 CHS CFG3 PL125
Tested by: 12471

mit. CBud/m)

(dBul/m)

ez T i L]
Frequency (MHz)

Rerge (121 RGBT Ref/itin Dat/ing Tops Sieep Fia Sopefloe Fositio Torge 1) RO Ref/attn Dat/ivg Tups = Pis aupsrfoce Fosition

CC 15,209 Below 30MHz.1ST 38815 28 for 2017 Rev 9.5 32 fpr 2628

Trace Markers

Marker Frequency Meter Det Loop Antenna Cables (dB) Dist Corr Corrected Peak Limit Margin Avg Limit Margin ‘Azimuth Antenna Face
(MHz) Reading (dBm) 300m Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs)
(dBuv) (dBuV/m)
1 01684 4227 Pk 169 0 -80 -20.83 63.06 -83.89 43.06 -63.89 0-360 On
4 .01661 4184 Pk 17 0 -80 -21.16 63.18 -84.34 43.18 -64.34 0-360 Off

Pk - Peak detector

Marker Frequency Meter Det Loop Antenna Cables Dist Corr (dB) Corrected QP Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 40Log Reading (dBuV/m) (dB) (Degs) Face
(dBuV) (dBuV/m)
2 74384 344 Pl 6 . -40 6.1 30.18 -24.0¢ 0-360 On
3 1.94499 2428 Pl 7 -40 -3.82 295 -33.. 0-360 On
5 66754 35.78 Pl 6 -40 7.48 31.12 -23.64 0-360 Off
6 5.86137 16.86 Pl 5 -40 -11.34 295 -40.84 0-360 Off

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, Config 3

_UL Fremont - Chamber F

130

RF Emissions
ConfigiEUT + Charger
Mode A3 CH5 CFG3 PL125
Tested by:24544

CdBLUM/m)

—_—
—

)

6 i
Frequency (MHz)
L T BT o O W T s e
s w98 v o }
2l i &
Sais o i
ilms m n

FCC 15,209 Balow 32MHz TST 38915 27 Mar 2017 Rev 9.5 38 Apr 2328

UL Fremont - Chamber F 2821 May 19 23:@4:22

RF Emissions

ConfigiEUT + Chorger
Mode:A3 CH 3 PLi2s
Tested by:24544

Peak Limit CdBul)

=] 1

Frequency (MHz)
R G0 RABS Re/iin g Twe S P Bl fesition fge e RUABL e/t Dei/in Tiee

FCC 15,29 Bslow 38MHz.TST 38315 27 Var 2817 Rev 5.5 38 fpr 2628

Trace Markers

Marker Frequency Meter Det Loop Antenna Cables Dist Corr Corrected Peak Limit Margin ‘Avg Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 300m Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) Face
(dBuV) (dBuV/m)
1 01384 4137 Pl 74 0 0 -21.23 4.76 -85.99 4476 -65.99 0-360 On
2 .20385 46.0 Pl 1.1 A -80 -22.77 4143 -64.2 43 -44.2 0-360 On
4 01111 427 Pl 85 0 -80 -18.71 67 -85.38 4667 -65.38 0-360 Off
5 -20363 457 Pl 1.1 1 0 .02 4144 -64.46 44 -44.46 0-360 Off
Pk - Peak detector
Marker Frequency Meter Det Loop Antenna Cables Dist Corr (dB) Corrected QP Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 40Log Reading (dBuV/m) (dB) (Degs) Face
(dBuV) (dBuV/m)
3 .88512 33.46 Pk 10.8 A -40 4.36 28.68 -24.32 0-360 On
6 1.15242 30.75 Pk 10.8 A -40 1.65 26.39 -24.74 0-360 Off

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, Config 3

UL Fremont — Chomber F

RF Emissions
Config:EUT
Mod=:A3 CHI C
Tested by:245

Pegk Linit. CdBul)

—

—

N/md

(dB

i [l
Frequency (MHz)
Toge Wy RBL Refbin i Tpe S Fis Fupslfode Positior
s s i v :

FCC 15,203 Balow 3BMHz,TST 30315 28 Apr 2817 Rev 9.5 38 fpr 202

UL Fremont - Chamber F 2021 Moy 19 23:52:82

RF Emicsions
ConfigiEUT + Charger
Hode :A3 CHE CFG3 FLI2S
ested by:24544

CdBul/m)

asi o i
reguency (MHz)
R U R e T S P Vg et =7 e vy

FCC 15.209 Below 39z .TST 38315 28 npr 2817 Rev 9.5 38 fpr 2821

Trace Markers

Marker Frequency Meter Det Loop Antenna Cables Dist Corr Corrected Peak Limit Margin ‘Avg Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 300m Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) Face
(dBuv) (dBuV/m)
02906 39.86 Pl 15 0 0 -25.14 58.32 A 38.32 A 0-360 On
.24875 4494 Pl 119 A -80 -23.06 39.7 N( 197 -42.7¢ 0-360 On
4 .02821 402 Pl 151 0 0 -24.7 58.58 -2 38.58 -63.2 0-360 Off
.33135 4236 Pl 118 1 0 -25.74 372 .94 172 -42.94 0-360 Off

Pk - Peak detector

Marker Frequency Meter Det Loop Antenna Cables Dist Corr (dB) Corrected QP Limit Margin Azimuth Antenna
(MHz) Reading (dBm) (dB) 40Log Reading (dBuV/m) (dB) (Degs) Face
(dBuV) (dBuV/m)
3 1.3814 29.1 Pk 11.6 A -40 8 24.82 -24.02 0-360 On
6 .67096 35.33 Pk 11.6 A -40 7.03 31.08 -24.05 0-360 Off

Pk - Peak detector
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

9.5.2. EMISSIONS, 30 - 960 MHz

ANT. 0, CH9, CONFIG 3

EZJJL Fremont - Chamber F

2821 May 18 a9

Rodiated Emissions J-Meters

UT + Chorger

e

de:fE CHY CFE3 PLIZS
Tested by:24839

22142

rizonto

(dBUU/m) H

i
WM
M“M‘wf

“wWMWWMMW‘WW

ETE R/t Dot/
DRCEBI D PR

. o Fia Fupeicds
o bt 0 R

als]
Frequency (HHz)
Torge O

Fasition e
g 4 | 3000068

PErk

)

g [ oy Tpn
B 1D

Suaep Fie Tnpeiie
Aacpr Videe  Todeaitz B0

9506

Position
' Seege H

< 15 Subpert B Cluss & 30-360MH=. 75T 2973 7 New

Rev 9.5 30 fpr 2822

Chamber F

UL Fremont

262! Moy 18 B9

22:42

90,

Redioted Emissions 3-Meters

Conf ig:EUT
Med= A8 CHI

ested by: 2

Charger
PLIZS

uency C(MHz)

o s A betiig Tope

W8 FCC Port. 15 Subport. 8 Class

B 33-958MHz.TST APS7R 7 Nov 2012

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)

(dBuV) (dBuV/m)

1 50.7454 42.89 Pk 13.8 -31.6 25.09 40 -14.91 0-360 399 H

2 154.9398 37.4 Pk 18.2 -30.8 24.8 43.52 -18.72 0-360 200 H

5 36.4617 39.06 Pk 23.5 -31.8 30.76 40 -9.24 0-360 100 \%

3 202.5653 41.12 Pk 18.4 -30.5 29.02 43.52 -14.5 0-360 201 H

4 890.8323 29.94 Pk 27.8 -26.9 30.84 46.02 -15.18 0-360 201 H

6 262.1378 33.97 Pk 18.4 -30.1 22.27 46.02 -23.75 0-360 99 \%

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

apbl Fremont - Chamber F

98,

U Fai/Alin Bevg
TakCb/M G0 PR

Tare
Lofur-video

B Closs B 30-960MHz.T5T 02970 7 Nov 2018

SUL Fremont - Chamber F 2021 Moy 18 ©9:59:63

ed Emissions 3-Meters

78|

Swep Pl Gk o

B FCC Port 15 Subport B Closs B 30-950MHz TST 02378 7 Nov 2019 Rev 9.5 30 fpr 2021

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 46.1117 39.34 Pk 16.2 -31.7 23.84 40 -16.16 0-360 399 H
2 154.8973 38.27 Pk 18.2 -30.8 25.67 43.52 -17.85 0-360 201 H
4 45.474 46.87 Pk 16.7 -31.7 31.87 40 -8.13 0-360 100 \%
3 214.4418 41.49 Pk 16.7 -30.4 27.79 43.52 -15.73 0-360 99 H
5 202.6603 36.2 Pk 18.4 -30.4 24.2 43.52 -19.32 0-360 99 \%
6 262.1378 34.59 Pk 18.4 -30.1 22.89 46.02 -23.13 0-360 99 \%

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT.2, CH5, CONFIG 3

apbl Fremont - Chamber F

98,

WP n Bul/m —

U Fai/Alin Bevg
TakCb/M T PR

Tare
Lofur-video

B Closs B 30-960MHz 5T 02970 7 Nov 2018

SUL Fremont - Chamber F 2021 Moy 18 19:32:3d

Radiated Emissions 3-Meters
Config:EUT + Charger

Mode :A2 CHS CFGI PLIZS

Tested by:24839

78|

Swep Pl Gk o

B FCC Port 15 Subport B Closs B 30-950MHz TST 02378 7 Nov 2019 Rev 9.5 30 fpr 2021

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
4 46.0266 47.66 Pk 16.3 -31.7 32.26 40 -7.74 0-360 100 \%
1 214.5368 42.46 Pk 16.8 -30.4 28.86 43.52 -14.66 0-360 99 H
2 345.5584 35.93 Pk 20.4 -29.6 26.73 46.02 -19.29 0-360 99 H
3 908.3145 29.73 Pk 28.2 -26.8 31.13 46.02 -14.89 0-360 201 H
5 202.5653 34.48 Pk 18.4 -30.5 22.38 43.52 -21.14 0-360 200 \%
6 842.9462 30.12 Pk 27.6 -27.3 30.42 46.02 -15.6 0-360 301 \%

Pk - Peak detector

Page 37 of 91

UL VERIFICATION SERVICES INC
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3 .

3-Meters

gpll Fremont - Chomber £ 2621 Moy 18 11:87:17

s 3-Meters

sy (MHz)

R R/t DU Tope Ere L Fpahed Rangs ) RS Ref/tin Devg Tops £

C Port 1S Subpart B Closs § 30-950MHz.TST 82970 7 Nov 219

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 33.0608 36.66 Pk 26 -31.9 30.76 40 -9.24 0-360 201 H
2 154.8973 37.4 Pk 18.2 -30.8 24.8 43.52 -18.72 0-360 201 H
4 51.0855 49.05 Pk 13.7 -31.6 31.15 40 -8.85 0-360 100 \%
3 881.141 27.82 Pk 27.7 -27 28.52 46.02 -17.5 0-360 201 H
5 948.2195 28.02 Pk 28.7 -26.3 30.42 46.02 -15.6 0-360 99 \%
6 214.4418 36.4 Pk 16.7 -30.4 22.7 43.52 -20.82 0-360 201 \%

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

ggU-_Fremont - Chomber F

© Class B 38-60Mz.TST 02978 7 Nov 20

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 45.9416 40.1 Pk 16.3 -31.7 24.7 40 -15.3 0-360 400 H
2 155.1099 37.13 Pk 18.2 -30.8 24.53 43.52 -18.99 0-360 200 H
4 45.5165 48 Pk 16.7 -31.7 33 40 -7 0-360 100 \%
5 190.6491 34.73 Pk 171 -30.5 21.33 43.52 -22.19 0-360 100 \%
3 950.4048 28.4 Pk 28.8 -26.2 31 46.02 -15.02 0-360 99 H
6 937.5782 29.33 Pk 28.5 -26.4 31.43 46.02 -14.59 0-360 201 \%

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

ool Fremont = Chamber F 2621 Moy 18 13:12:54

s 3-Meters

(dBuUl/in) Horizonteo

i

ElElE)

- o B i

m [P = o T WA A [T v
BhCER/N GV FERDE ko daibe D PR i Taki-646)/11 91710

T i Tl
iy Vidse oMz D TR B e H

FCC Port 15 Subport B Class B 35-95AHH TST 62970 7 Now 2013 Rev 9.5 30 - 2020

2821 Moy 18 13:12:54

Frequency (MHz)
ool Fooition | e (Fl BB e/ Dy Tupe S P Tapel Pt

LW FCC Port 15 Subnart B Closs 8 33-O6MHe TST £2970 7 New 2219

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl (dB) Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz2) Reading Reading (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 30.4251 29.15 Pk 27.8 -31.9 25.05 40 -14.95 0-360 101 H
2 90.068 42.66 Pk 13.5 -31.3 24.86 43.52 -18.66 0-360 201 H
4 36.7592 39.82 Pk 23.3 -31.8 31.32 40 -8.68 0-360 100 \%
3 874.5852 28.02 Pk 27.7 -271 28.62 46.02 -17.4 0-360 400 H
5 820.9984 28.5 Pk 27.5 -27.6 28.4 46.02 -17.62 0-360 99 \%
6 872.3049 28.43 Pk 27.6 -27.2 28.83 46.02 -17.19 0-360 201 \%

Pk - Peak detector
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.6. AVERAGE EMISSIONS ABOVE 960 MHz

LIMITS
FCC
15.519 (c)
Frequency in MHz EIRP in dBm
960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3
3100-10600 -41.3
Above 10600 -61.3

§15.519 (d) In addition to the radiated emission limits specified in the table in paragraph (c) of
this section, UWB transmitters operating under the provisions of this section shall not exceed
the following average limits when measured using a resolution bandwidth of no less than 1 kHz:

Frequency in MHz EIRP in dBm
1164-1240 -85.3
1559-1610 -85.3

RSS-220

Section 5.3.1 (d) Radiated emissions above 960 MHz from a device shall not exceed the
following average limits when measured using a resolution bandwidth of 1 MHz.

Hand-held (Outdoor) Communication, M easurement, Location Sensing,
and Tracking Devices
Frequency E.ir.p. in a Resolution Bandwidth of 1 MHz
960-1 610 MH=z -75.3 dBm
161-4 75 GHz -70.0 dBm
4.75-10.6 GH=z -41.3 dBm
Above 10.6 GHz -61.3 dBm

Section 5.3.1 (e) In addition to the limits specified in paragraph (d) of this section, radiated
emissions shall not exceed the following average limits when measured using a resolution
bandwidth greater than or equal to 1 kHz. The measurements shall demonstrate compliance
with the stated limits at whatever resolution bandwidth is used.

Freguency E.ir.p. in a Resolution Bandwidth of no less than 1 kHz
1164-1 240 MH= -85.3 dBm
1559-1 610 MH= -85.3 dBm
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

TEST PROCEDURE

ANSI C63.10 Clause 10.3
RSS-220 Annex

Exploratory measurements for all frequency ranges are performed with the measurement
antenna at close distances to the EUT as described in ANSI C63.10 6.6.4.2. Where emissions
are observed, the measurement antenna is then positioned at a height of 1.5m and a distance
of 0.5m from the EUT and final measurements are made at the frequencies observed in the
exploratory scans using the alternative measurement procedures detailed in ANSI C63.10
section 6.6.5. If no emissions are observed, a plot is made at a test distance of 0.5m from the
EUT to show the measurement system noise floor.

PROCEDURE FOR 0.96 TO 6 GHz

Measurements are made with the antenna feeding a spectrum analyzer via a preamplifier and
cables, at a maximum distance of 0.5m from the EUT.

A low pass filter with a cut off frequency of 6 GHz is used to suppress the fundamental and
perform measurement for 0.96 - 6 GHz.

RESULTS FOR 6 GHz TO 9 GHz

The 6 - 9 GHz frequency band is covered in Section 9.3.

PROCEDURE FOR 9 GHz TO 18 GHz

Measurements are made with the antenna feeding a spectrum analyzer via a preamplifier and
cables, at a maximum distance of 0.5m from the EUT.

A high pass filter with pass band frequency beyond 9 GHz is used to suppress the fundamental
and perform measurement for 9 - 18 GHz.

PROCEDURE FOR 1.164 TO 1.240 GHz

Measurements are made with the antenna feeding a spectrum analyzer via a preamplifier and
cables, at a maximum distance of 0.5m from the EUT.

RBW = 120 kHz & VBW = 360 kHz were used at pre-scan.

A low pass filter with a cut off frequency of 6 GHz is used to suppress the fundamental and
perform measurement for 1.164 — 1.240 GHz.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

PROCEDURE FOR 1.559 TO 1.610 GHz

Measurements are made with the antenna feeding a spectrum analyzer via a preamplifier and
cables, at a maximum distance of 0.5m from the EUT.

RBW = 120 kHz & VBW = 360 kHz were used at pre-scan.

A low pass filter with a cut off frequency of 6 GHz is used to suppress the fundamental and
perform measurement for 1.559 — 1.610 GHz.

PROCEDURE FOR 18 GHz TO 40 GHz

Measurements are made with the antenna feeding a spectrum analyzer via a preamplifier and
cables, at a maximum distance of 0.5m from the EUT.

A final test is made at any frequencies at which emissions are found. During this final scan, the
antenna is kept no further from the EUT than the maximum distance calculated for each band
that yields a minimum system noise floor.

Distance Correction Factor from 3m to 0.5m = 20*log(0.5m/3m) = -15.56 dB

RESULTS

Employee IDs: 12471, 24544, 24839, 25207
Location: Chamber F
Test Date: 05/14/2021 — 06/02/2021

Average Emissions Summary

Ant CH Config | Payload Power 1164 -1240 | 1559-1610 |, 5c 19 GHz| 18- 26 GHz | 26 - 40 GHz
Setting MHz MHz
0 9 3 125 Max PASS PASS PASS PASS PASS
1 9 3 125 Max PASS PASS PASS PASS PASS
2 5 3 125 Max PASS PASS PASS PASS PASS
2 9 3 125 Max PASS PASS PASS PASS PASS
3 5 3 125 Max PASS PASS PASS PASS PASS
3 9 3 125 Max PASS PASS PASS PASS PASS
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.6.1. AVERAGE EMISSIONS, 0.96 — 6 GHz

9.6.1.1. FCC15.519 (C)

ANT. 0, CH9, CONFIG 3

Trace Markers

Marker Frequency Meter Det “AF (dBm) AmpICbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(c) Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dBm) (dB) (Degs) (cm)
(dBm)
278 -62.47 RMS 9. 454 2 -82.37 75. 7.07 329 55 H
877 -62.23 RMS 0. -45 3 -79.93 -63. -16.63 286 55 H
713 653 RMS 34, X 2 737 41, 324 176 55 H
277 -62.44 RMS 9. 2 -82.24 75. 6.94 185 55 v
885 -61.93 RMS 0. 3 -79.83 -63. -16.53 53 55 v
5715 -65.56 RMS 35 2 -73.86 a1, -32.56 359 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to supress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

UL Fremont - Chamber F

2021 Moy 18 14:33:58

5.519Ce) 0.5n dén @.96-5GHz AU_LPF.TST jud323 11 N ey 9.5 30 fipr 2028

Trace Markers

Warker Frequency Weter Det AF (dB/m) AmpiChI (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15519(0) Wargin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)

1 1884 -62.04 RMS 30.7 45 15,6 11.8 3 -79.84 -63.3 16.54 21 155 H

2 5720 -65.68 RMS 35 417 15,6 11.8 2 -74.18 413 -32.88 43 155 H
5704 -65.38 RMS 35 -41.7 -15. . 2 -73.88 -41. -32.58 360 55 v
1279 -62.54 RMS 291 454 2 -82.44 -75. 714 75 55 v
975 -62.07 RMS 27.8 -45.1 2 -82.97 -75. 7,67 250 55 v
4100 -64.29 RMS 338 9 6 -76.59 & -35.29 141 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to supress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH5, CONFIG

Fremont - Chamber F

Radiated Emissions

Config:EUT + Cha

Mode:AZ CHS CFG.
Tested by:25287

9e) 0.5 dBm 0.96-66Hz AU LPF.TST jv4323 11 Nov 2020

Trace Markers

Warker Frequency Weter Det AF (dB/m) AmpiChI (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15519(0) Wargin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)

1 976 -61.93 RMS 27.8 451 15,6 11.8 2 -82.83 753 753 264 155 H

2 1879 -62.08 RMS 30.7 45 15,6 11.8 3 -79.88 -63.3 -16.58 264 155 H
5714 -65.68 RMS 35 415 -15. . 2 -73.98 -41. -32.68 88 55 H
975 -62.22 RMS 27.8 451 2 -83.12 -75. -7.82 251 55 v
1880 -61.97 RMS 30.6 45 3 -79.87 -63. 16.57 163 55 v
5706 -65.39 RMS 349 416 2 -73.89 41, -32.59 251 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH5
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3

UL Fremont - Chamber F 2021 Moy 18

B Rodiated Emissions
UT + Chorger
CHY CFG3 PL125
24544

AU LIMIT CdBm)

Fonge (fiz) R el r Sunep - ok fo Torae ¥ WUABL el e Tue
oo Hont) /s FAF O & i sent

l15.5150> 3.5 dbw 0.95-66Hz AU_LPF.TST jv4z23 11 New 2022

- Chomber F

Rodioted Emissions

IS
=

!
ol
©

AU LIMIT CelBm)

(dBr) Uertical

o
=

|
~
=

96
Frequency (MHz)
T G T R = e = ) P T A HE g O W R R T e s e ot

5.5192) B.5n oBn B.96-66Hz AULPF.TST (w4323 11 Now 2820 Fev 9.5 38 fpr 2026

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(c) Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
dBm) (dBm)
975 -60.41 RM 78 -45.1 5. -81.31 -75. -6.01 242 55 H
77 -63.08 RM 0.8 -45 5. -80.78 -63.. -17.48 286 55 H
4382 -64.72 RM 9 -43.2 -15. E . -77.32 41 -36.02 88 55 H
4 6 -62 RM 7 -45.2 -15. k . -82.1 -75. -6.8 251 55
3 -63.25 RM 3 -45.4 -15. - -80.85 -61. -19.55 229 55 v
5665 -67.07 RM 4.9 417 5. 2 -75.67 41 -34.37 75 55 \%

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

UL Fremont - Chember 7

Radiated Emissions

Canf

FULIMIT CdBm

T

R Dol Tupe
W e Rk

51902) B 5m dbn 2,95 665 AU_LPE.TST 4323 11 Nov 2020

TR et

UL Fremont - Chomber F

ney  (MHz)

Rz (71 RO e DA T

e B> VRN Pt/ D T

o Topeok Paitim

51962) 8.5n dbn 0.96-56Hz AU LPF.TST (14323 11 New 2620

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(c) Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

1878 -62.79 RMS 0.7 45 3 -80.59 -63. 17.29 44 55 H
3926 -66.26 RMS 3.7 5 -78.26 41, -36.96 329 55 H
5713 -67.19 RMS 34.9 2 -75.59 41, -34.29 22 55 H
1106 61.7 RMS 7.5 2 -83.2 -75. 7.9 207 55 v
3929 -66.43 RMS 3.7 5 78.23 41, -36.93 272 55 v
4403 -64.71 RMS 3.8 5 -77.81 41, -36.51 207 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH5

fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

UL Fremont - Chamber F 2621 Moy 18 5:26:18

B Rodiated Emissions
UT + Chorger
CHY CFGJ PL12S
24544

AU LIMIT CdBm)

Fonge (fz) E Fof in r Sunep - ok fo Torae ¥ 7 Ref/htin Dot/ T
oo i e GAF O & i E sent

(o) 8.5n dbn .95-664z AU_LPF TST [v4323 11 Nev 2023

UL Framont - Chomber F 2021 Moy 18

Radicted Emissions
C ut

H9

Mode:A3 O
Tested by:2

rtical

(6B Us

Freguency (MHz)

e o) [T Forgz O RWABL el Dol e ooy

Sn dbn 0.96-G6lz AU_LPF.TST 44323 11 Nov 2028

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(c) Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

1884 -63.06 RMS 30.7 -45 - 3 -80.86 -63. -17.56 21 55 H
393 -66.58 RMS 337 2 5 -78.38 a1, -37.08 220 55 H
572; -67.39 RMS 5 7 2 -75.89 a1, -34.59 86 55 H
156 -62.14 RMS 8 .2 2 -82.94 75. 7.64 63 55 v
2225 -63.82 RMS 31.7 3 3 -80.92 -61. -19.62 51 55 v
4587 -64.92 RMS 342 .7 5 7772 41, -36.42 16 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.6.1.2. RSS-220 5.3.1 (d)

ANT. 0, CH9, CONFIG 3

mber F

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF Corrected 1SED RSS-220 Margin Azimuth Height Polarity
(MHz) eading (dB) Factor (dB) (dB) Reading 53.1(d) (dB) (Degs) (cm)
(dBm) (dBm)

1880 -62.76 RMS 6 -45 - 3 -80.66 70 -10.66 307 55 H
3929 -66.38 RMS .7 2 5 -78.1 70 -8.18 1 55 H
5731 -67.12 RMS 34. 7 2 75.7: 413 -34.42 132 55 H
1346 -62.98 RMS 2 1 82.7¢ 753 -7.48 185 55 v
4100 -66.17 RMS X 9 6 -78.4 70 -8.47 185 55 v
4585 -64.88 RMS 34, 7 5 -77.78 70 7.78 163 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

UL Fremont - Chember 7 2321 Moy 18 21:50:38

Radiated Emissions

Config EUT + Char
Mode:A1 CHY CFG3 PL125
Tested by:24544

Frequency (MHz)
= s iR Fasition e OF> UL T e
R T L

SED RSS-228 5.3.1 (d) 0.5n dBn 0,56-6CHz &) LPF,TST G2A7E 19 Jun 2020

2021 Moy 18

Rodioted Emiss

Config:EUT
Mods:Al CHI

Tested by: 24544

968
Frequency (MHz)
Vo R0 R R g S e W Fete W

[SED RSS-226 5.3.1 (d) 0.5n sk B.95-EGHe AU LPF.TST B2978 19 Jun 226 Fev 9.5 38 apr 2620

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF Corrected 1SED RSS-220 Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) Reading 53.1(d) (dB) (Degs) (cm)
(dBm) (dBm)

1880 -62.8 RMS 6 45 15, X -80.7 70 -10.71 264 55 H
3928 -66.4: RMS .7 -7t 70 -8.39 66 55 H
44055 -65.0: RMS X 43, 15, X -78. 70 812 154 55 H
1980 -63.8 RMS § 45. 15, E -81. 70 151 339 55 v
4098 -66.1 RMS X 42, 15, X -78. 70 843 o7 55 v
5705 671 RMS 34, 41, 15, X 2 -75.65 413 -34.35 75 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH5, CONFIG 3

UL Fremont = Chamber ©

9

R RO SRR R R R SRR S e s
R RRRRARRS

2 2 LPF 15T 92570 19 Jun 2823

2021 Moy 19

Rodicted E
Canfig:EUT + C
Mod=:AZ CHS
Tested by:24544

960

Frequency (MHz)
fow Oh0 R R ae Se Fis s fete T O R Rl DA e

SED RSS-226 5.3.1 (d) 8.5w cEw B.36-5GHz AU_LPF.TT B237 12 Jun 228

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF Corrected 1SED RSS-220 Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) Reading 5.3.1(d) (dB) (Degs) (cm)
(dBm) (dBm)

1 1882.5 -62.9 RMS 30.6 -45 -15.6 11.8 3 -80.8 70 -10.8 1 155 H
3931 -66.44 RMS 33.7 - -15. . 5 -78.24 -70 -8.24 66 55 H
5440 -67.16 RMS 346 -15. 2 -76.16 413 -34.86 88 55 H
1561 -61.58 RMS 2 -15. 2 -82.38 753 -7.08 162 55 v
4403 -64.79 RMS 338 -15. 5 -77.89 70 -7.89 360 55 v

6 5715 -67.28 RMS 35 415 -15.6 11.8 2 -75.58 -41.3 -34.28 360 155 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH5
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3

UL Fremant - Chomber F

Rodioted Emissions

€dBm) Harizontal

orcy (MHz)
e )

Fonge (1 FAE et/ g e e Fa TapeE Fmitm
60

SED RSS-220 5.3.1 (o) 05w dbn 0.95-5GHz AU_LPF TST 32578 13 Jun 2320

IL Fremon + — Chamber F 2021 Mey 19 08:56:01

Redioted Emissions
Config EUT + Charg

Mo CHZ CF6I PLIZS
Tested by:2454

o567
Freousncy (MHz)
T WO et G T Fis Vool Fos v T 0P RUR R WA e P W et

[TSED 755-228 £ 3.1 (d) 6.5n dbw 0.35-664z AU_LPF.TST 32873 15 Jun 282

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF Corrected 1SED RSS-220 Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) Reading 5.3.1(d) (dB) (Degs) (cm)
(dBm) (dBm)

1 1879 -62.94 RMS 30.7 45 156 11.8 3 -80.74 70 10.74 220 155 H
3928 -66.59 RMS 33.7 -15. . 5 -78.49 -70 -8.49 110 55 H
5710 -67.36 RMS 349 X 2 -75.76 413 -34.46 132 55 H
1560 -61.55 RMS 2 X 2 -82.35 753 -7.05 163 55 v
3848 -65.92 RMS 337 15, 5 -78.92 70 892 295 55 v

6 4586 -64.95 RMS 34.2 437 -15.6 11.8 5 -77.75 -70 -7.75 185 155 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

UL Fremant - Chomber F

CH5 CFG3
Tested by:74544

orcy (MHz)
e )

FAE et/ g e

SED R

2821 Moy 18 19:04:54

Rodioted Emissions
Canfig:El

Mode: A3

Teeted by: 24544

Frequency (MHz)
Faitin e O

Foge (P RUAES Rt D Tue E TR R Geg T =

157D F55-222 5.3.1 () B.5u din A.36-68Hz AU_LPF.TST 32976 19 un 2928

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF (dB) Corrected 1SED RSS-220 Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) Reading 53.1(d) (dB) (Degs) (cm)
(dBm) (dBm)

940 -64.04 RMS 0. -454 3 -82.04 70 -12.04 153 55 H
1400 -64.76 RMS 3. 437 5 -77.86 70 -7.86 1 55 H
710 6717 RMS 34. 415 2 7557 413 -34.27 22 55 H
877 -63.07 RMS 0. -45 3 -80.77 70 -10.77 207 55 v
3932 -66.63 RMS 3. -42.2 5 -78.43 70 -8.43 52 55 v
4588 -64.95 RMS 34.1 437 5 -77.85 70 -7.85 75 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH5
fundamental signal.

Page 54 of 91

UL VERIFICATION SERVICES INC
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 319-4000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

UL Fremont = Chamber F
2]

Radioted Emiss

Canfig:EUT + C
Mode:A3 CHI CFG3 PLIZ
Tested by: 24544

Frequency (MHz)
T e R0 R R R T S
5o

Sap  Fa TopE feiim
Fie s R o o

SED RSS-223 5.3.1 () 0.5n dSn D.96-66Hz AU_LPF.TST 02370 19 Jun 2028

2821 Moy 18 18:43:27
Radioted Emissions
ConfigiEUT + Charger
Vode A3 CHI CFG3 PL1Z5
Tested byi24544

(B Uerticol

Frequency (MHz)
R G0 R R GURg g Sew P fopiol Fasiiin o O WV R R Tes e P R Pt

LSED RSS-228 5 3.1 (d) B.5n ds .05 6GHz AU_LPF 15T 02078 19 Jun 2220

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpICbl (dB) Dist Comrection Conversion 188196 LPF Corrected 1SED RSS-220 Margin Azimuth Height Polarity
(MHz) Reading (dB) Factor (dB) (dB) Reading 53.1(d) (dB) (Degs) (cm)
(dBm) (dBm)
1 1877 -62.94 RMS 30.8 -45 -15.6 11.8 3 -80.64 70 -10.64 22 155 H
2 3928 -66.3 RMS 337 -42.3 -15.6 11.8 5 -78.29 70 -8.29 66 155 H
3 4586 -64.7" RMS 342 437 -15.6 11.8 5 -77.55 70 7.55 154 155 H
4 1344 -63.41 RMS 29.1 -45.1 -15.6 11.8 1 -83.11 -75.3 -7.81 185 155 v
5 3855 -65.91 RMS 338 -433 -15.6 11.8 5 7871 70 -8.71 75 155 v
6 4383 -65.33 RMS 339 432 -15.6 11.8 5 -77.93 70 7.93 141 155 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to surpress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.6.2. AVERAGE EMISSIONS, 9 - 18 GHz

ANT. 0, CH9, CONFIG 3

UL Fremont - Chember 7 2321 Moy 18 @8:28:27

63 PL125
il

Mode: R CHI C
Tested by:2454

B

PN

noy (GHz)
o O R e oo T

Fev 5.5 28 fpe 2020

2621 Moy 18 @8:28:27

B CHo CrE3 PLIZS.OAT | 2 Jun 202 R 9.5 38 apr 28

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion CHO_HPF (dB) EIRP FCC15.519(c) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)
10.4125 -69.25 RMS 7. -38. 0 -73.65 -41. -32.35 330 55 H
14.45 -71.65 RMS 9. -35. 4 -70.65 -61. -9.35 286 55 H
17.635 71.21 RMS 1. -34. 5 -67.61 -61. -6.31 263 55 H
11.793 -70.69 RMS 8. -37. -15. X 5 -72.49 -61. -11.19 338 55 v
5 14.838 -71.19 RMS 40 -36.4 -15.6 11.8 ) -70.59 -61.3 -9.29 75 155 v
6 17.193 -70.37 RMS 412 -36.4 -15.6 11.8 3 -69.07 613 777 141 155 v

RMS - RMS detection

*Note: Test was performed with a high-pass filter with pass-band frequency starting at 9 GHz to
surpress CH9 fundamental signal.
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

UL Fremant - Chomber F

2021 Moy 18 22

58:81

Racinted

EJT + Char
CHI CFG3

Co

El
Mode: Al

Tested by:24544

Emissions

RMS LIMIT CdBm)

t
R

NN S RWAV AN

ency (GHz)
e G A

©5n 9-18GHz AU ChO HPF 4-1-28.T5T [£18548 2 Jun 222

U Tipe

e PO S ppp st

Rev 9.5 30 apr 2820

Fremont.

- Chamber F

Canfig EUT + Charger
Mode

&1 crg
Tested by: 24544

Radiated Emissions

CFG3 PLIZS

2021 Moy 18

22:53:9

(6B Uertico

Frequercy (GHz>

P Fopsl Fositio Torge Gl

> 0.5n dBm 9-186H: AU Ch3 WPF d4-1-2B.TST j¢1B6d5 2 Jun 2620

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion CHO_HPF (dB) EIRP FCC15.519(c) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)
11.783 -70.75 RMS -37. -72.55 - -11.25 308 55 H
14.4495 7156 RMS -35. -70.56 -9.26 22 55 H
17.632 -70.97 RMS 34 -67.47 617 87 55 H
13.269 7111 RMS X -36. -15. X 72.31 -61. -11.01 118 55 v
5 16.601 -71.07 RMS 412 -36.7 -15.6 11.8 5 -69.87 -61.3 -8.57 118 155 v
6 17.565 7115 RMS 414 -35.6 -15.6 11.8 6 -68.55 613 7.25 206 155 v

RMS - RMS detection

*Note: Test was performed with a high-pass filter with pass-band frequency starting at 9 GHz to

surpress CH9 fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH5, CONFIG 3

Chamber 2021 Moy 19 13:25:53

B oo

Sn dBn 9-18GHz AU ChG HPF 4-1-20.TST j¢1084

2021 May 19

) B.5n dbn O-18GHz AU ChS HPF 4-1-20.7TST jt10646 2 Jun 2 Rev 9.5 30 fpr 202

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion CH5_HPF (dB) EIRP FCC15.519(c) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

9794 -69.35 RMS .7 -38. K 11 74.25 41, -32.95 295 55 H
13.255 71.33 RMS 1 -37. 4 72.73 -61. 11.43 273 55 H
17.646 71.62 RMS 4 -35. 6 -68.62 -61. 732 295 55 H
9.794 -69.6 RMS .7 -38. 11 745 41, 332 1 55 v
11.794 -70.87 RMS .9 -37. 6 72.57 -61. A1.27 1 55 v
14.456 -71.68 RMS 8 -35. 5 -70.78 -61. -9.48 308 55 v

RMS - RMS detection

*Note: Test was performed with a high-pass filter with pass-band frequency starting at 9 GHz to
surpress CH5 fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3

Chamber F

Radia

Config:EUT + Charger
Mode: A2 CHY CFG3 PL12S
Tested by:24839

ace) 0.5n d

2021 Moy 19 14:31:08

Config:EUT + Charg
Mode:A2 CHY CFG3 PL125
Tested by:24839

Frequency (GHz)
Feition | Forge @0

T

Sn dBn 9-185Hz AU Chd HPF 4-1-20.TST j118548 2 Jun 202 ey 9.5 30 fipr 2028

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion CHO_HPF (dB) EIRP FCC15.519(c) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

0.394 -69.35 RMS 7. 383 15, X 0 -74.05 41, -32.75 317 55 H
4.462 -71.99 RMS X -36 15, X 71.59 -61. -10.29 251 55 H
7.624 71.29 RMS § 347 15, E -67.99 -61. -6.69 163 55 H
1.803 -70.92 RMS X 377 15, X 72.92 -61. 11.62 66 55 v
4,444 716 RMS X 355 15, X -70.9 -61. 96 88 55 v
7.639 711 RMS 4 348 15, X 67.8 -61. 65 242 55 v

RMS - RMS detection

*Note: Test was performed with a high-pass filter with pass-band frequency starting at 9 GHz to
surpress CH9 fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

UL Fremont - Chamber F

2021 Moy 19 13:57:02

Frequency (GHz)
ke Fosiion | orgs G0

5.519C2) 0.5n dBn G-18GHz A ChS HPF 4-1-20.TST j118595 2 Jun 20

Trace Markers

Warker Frequency Weter Det AF (dB/m) AmpiChI (dB) Dist Comrection Conversion CH5_HPF (dB) EIRP FCC15519(0) Wargin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)

1 9.786 -69.79 RMS 36.8 -39.1 15,6 11.8 1 -74.89 413 -33.59 317 155 H

2 11.731 -70.69 RMS 388 375 15,6 11.8 6 72.59 61.3 11.29 229 155 H
14.468 -71.86 RMS .8 -36. -15. . 5 -71.7 -61. -10.46 119 55 H
9794 -69.43 RMS .7 -38. 11 743 41, -33.03 132 55 v
14.426 72.04 RMS 7 X 7 -71.54 -61. 10.24 55 v
17.631 -71.49 RMS 5 -34. 6 -67.7 -61. -6.49 132 55 v

RMS - RMS detection

*Note: Test was performed with a high-pass filter with pass-band frequency starting at 9 GHz to
surpress CH5 fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

Chamber F
Radia

Config:EUT + Charger
Mode:A3 CHY CFG3 PL12S
Tested by:24839

9Ce) D.5n dBm 9-185Hz AU Ch3 HPF 4-1-20.TST jt10548 2 Jun 282

Radiated Emis
Config:EUT +
Mode:A3 CHY C
Tested by: 2483

Sn dBn 9-18GHz AU Ch9 HPF 4-1-20.TST jt106%5 2

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion CHO_HPF (dB) Corrected FCC15.519(c) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) Reading EIRP RMS (dB) (Degs) (cm)
(dB: (dBm) (dBm

10.42 -69. RMS 375 -38. 15, X 0 -73.89 41, -32.59 o7 55 H
4,849 71, RMS 40 -36. 15, X 7 -70.92 -61. -9.62 52 55 H
7.639 71, RMS 1. -34. 15, E -67.95 -61. -6.65 163 55 H
1.799 -70. RMS 8. -37. 15, X 72.72 -61. 11.42 198 55 v
4,843 71.3 RMS 0. -36. 15, X -70.68 -61. -9.3: 330 55 v
7.639 713 RMS 1. 34, 15, X -68.09 -61. 6.79 44 55 v

RMS - RMS detection

*Note: Test was performed with a high-pass filter with pass-band frequency starting at 9 GHz to
surpress CH9 fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.6.3. AVERAGE EMISSIONS, 1.164 — 1.240 GHz

ANT. 0, CH9, CONFIG 3

Fremont - Chamber F 2021 May 19 B8:B5:14
Radioted E
Config:EUT +

15 CTHIT (8B

S

15.519¢ .5m o5n 1164-1248 AU_LPF.TST j<1B645 13 Jun 2828

- Chamber F

B T

6a-1240 AU LPF.TST [L1B646 16 Jun 2070

Trace Markers

Warker Frequency Weter Det AF (dB/m) AmpiChI (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Wargin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
dBm) (dBm)

1 1172 -72.78 RMS 286 -454 -15.6 11.8 2 -93.18 -85.3 -7.88 132 155 H

2 1.207 -73.36 RMS 295 453 -15.6 11.8 2 -92.76 -85.3 -7.46 22 155 H
1225 -72.1 RMS . -5 -15. . -91.36 -85. -6.0¢ 264, 55 H
169 724 RMS X -5 -15. X -92.81 -85. 7.5 273 55 v
207 731 RMS X -5, -15. X -92.44 -85. 71 339 55 v
231 72.7: RMS X 5. -15. E -91.93 -85. -6.6: 75 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

9 B8:44:41
Radiated Emissions
Config:EUT +
Mode:A1 CHY CFG
Tested by:24839

a

Trace Markers

Warker Frequency Weter Det AF (dB/m) AmpiChI (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Wargin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

167 -72.46 RMS X -5 -15. X -92.86 -85. -7.56 118 55 H
194 -74.89 RMS X -45. -15. X -94.29 -85. -8.99 207 55 H
218 -72.07 RMS X 5. -15. E -90.97 -85. 5.67 53 55 H
165 -72.45 RMS X -5 -15. X -92.95 -85. -7.65 263 55 v
217 72. RMS X -5, -15. X 91 -85. 5.7 66 55 v
221 -71.97 RMS X 5. -15. X -90.97 -85. 5,67 44 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH5, CONFIG 3

UL Fremont - Chamber F 2021 May 19

AL Rebfibin Doty Tupe

5.5196d) 8.5n dbm 1184-1240 AU_LPF.TST j&10845 18 Jun 202

21 Moy 19 89:44:45

T Ref /At Dat/hg Topn Ty

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm
1 1172 -72.62 RMS 286 454 15,6 11.8 2 -93.02 -85. 772 273 155 H
2 119 74.73 RMS 291 452 15,6 11.8 2 -94.43 -85. 913 229 155 H
3 1.218 -72.21 RMS 299 452 15,6 11.8 2 9111 -85. -5.81 360 155 H
4 117 -72.55 RMS 28.6 -45.4 -15.6 11.8 2 -92.95 -85.3 -7.65 264, 155 v
5 1.206 -73.88 RMS 296 452 15,6 11.8 2 -93.08 -85.3 7.78 330 155 v
6 1.222 -72.07 RMS 299 453 15,6 11.8 2 -91.07 -85.3 577 241 155 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH5
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3

Chomber F 2021 Moy 19 09:59:55
Radia
Config:EUT

JT + Chorg
Mode: A2 CHY CFGI FL125
Tested by:24833

15,519 2.5n dom 11641240 AU LPF.TST 10845 18 Jun 2

SUL Fremont - Chamber F

Trace Markers

Warker Frequency Weter Det AF (dB/m) AmpiChI (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Wargin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)
1 1.168 -72.57 RMS 286 454 15,6 11.8 2 -92.97 -85.3 7,67 317 155 H
2 1.208 73.26 RMS 295 453 15,6 11.8 2 -92.66 -85.3 7.36 53 155 H
218 -72.29 RMS . -45. -15. . -91.19 -85. -5.89 207 55 H
65 72.27 RMS X -45. 15, X -92.77 -85. 747 66 55 v
217 -71.91 RMS X -45. 15, X -90.81 -85. -5.51 109 55 v
221 72.26 RMS X -45. 15, E -91.26 -85. -5.96 66 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

UL Frement = Chamber T 2021 May 19 10:28:55

RMS L IMIT Cd8m)

(dBr) Horizanto

RMS LIMIT Ca8R)

quency (GHz)
. e ol

15.515C4) B.5n dbn 1164-1248 oY LPF.TST 418646 18 Jun 23

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

169 -72.2: RMS X -5 -15. X -92.65 -85. 7. 229 55 H
207 73.3 RMS X -5, -15. X -92.79 -85. 7. 163 55 H
232 72.7: RMS X 5. -15. E -91.93 -85. -6. o7 55 H
168 724 RMS X -5 -15. X -92.81 -85. 7. 198 55 v
12 75.2; RMS X -45. -15. X -94.32 -85. -9, 308 55 v
1.221 72.3; RMS X 5. -15. X -91.32 -85. -6. 220 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH5
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

UL Fremont - Chamber F

+ Charg
CFG3 PLIZS
5287

Frequency (GHz)
et | Forge @ U

5.519¢) 2.5n dom 11641240 AU_LPF.TST j¢10845 18 Jun 2020 9.5 30 fer 2020

Trace Markers

Warker Frequency Weter Det AF (dB/m) AmpiChI (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Wargin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)
1 1173 724 RMS 286 454 15,6 11.8 2 -92.8 -85.3 75 185 155 H
2 1.209 7317 RMS 296 453 15,6 11.8 2 -92.47 -85.3 747 229 155 H
.236 -73. RMS . -45. -15. . -92.55 -85. -7.25 31 55 H
65 7 RMS X -45. 15, X -92.99 -85. -7.69 307 55 v
216 -72. RMS X -45. 15, X -91.35 -85. -6.05 286 55 v
33 T RMS X ~45. 15, E -91.47 -85. 617 198 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.6.4. AVERAGE EMISSIONS, 1.559 - 1.610 GHz

ANT. 0, CH9, CONFIG 3

Ut Fremont - Chamber F

dBn 1559-1510 AU_LPF.TST je1B846 18 Jun 2020

2021 May 19

Frequency (GHz)
o Fosition | o G

®

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm
1 1.56 714 RMS 27.9 452 156 11.8 2 923 -85. 7 229 155 H
2 1.59 73.53 RMS 28 453 15,6 11.8 2 -94.43 -85. 913 o7 155 H
3 1.602 -74.05 RMS 28 453 156 11.8 2 -94.95 -85. -9.65 273 155 H
4 1.573 -72.77 RMS 28 -45.2 -15.6 11.8 2 -93.57 -85.3 -8.27 264, 155 v
5 16 73.77 RMS 28 453 15,6 11.8 2 -94.67 -85.3 -9.37 220 155 v
6 1.606 74 RMS 28 453 156 11.8 2 -94.9 -85.3 96 330 155 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH5
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

UL Fremont - Chomber

1 CH C
Tested by: 24839

RMS LUTMTT CdBiD

e @1 TR e e
SR IR B

518 AU LPF.TST jt1AEE 16 Jun 202

on EUT +
Mode Al CHI CFG3
Tested by:246833

RMS LIMIT TdBinY

=

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

1.56 -72.15 RMS 27.9 -5, -15. X -93.05 -85. 7.75 198 55 H
578 -73.69 RMS 8 -5, -15. X -94.59 -85. -9.29 66 55 H
604 -74.06 RMS 8 -5, -15. X -94.96 -85. -9.66 66 55 H
565 7333 RMS 27.9 5. -15. E -94.23 -85. -8.93 22 55 v
573 7313 RMS 8 -5, -15. X -93.93 -85. -8.63 22 55 v
595 -74.62 RMS 8 -5, -15. X -95.42 -85. -10.12 1 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH5, CONFIG 3

UL Fremont - Chomber

2 C
Tested by: 25287

RMS TTMTT CdBid

TR e s T
e 182

518 AU LPF.TST jt1AEE 18 Jun 202

RMS LTMTT CBiid

Frequercy (GHz)
e S

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpICbI (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

1.56 -72.41 RMS 27.9 5. -15. E -93.31 -85. -8.01 228 55 H
578 -73.16 RMS 8 -5, -15. X -94.06 -85. -8.76 5 55 H
601 -73.89 RMS 8 -5, -15. X 9479 -85. -9.49 0 55 H
559 7313 RMS 8 -5, -15. X -93.93 -85. -8.63 7! 55 v
582 -73.42 RMS 27.9 5. -15. E 9432 -85. -9.02 7! 55 v
608 73.68 RMS 8 5. -15. X -94.58 -85. -9.28 9 55 v

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH5
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3

UL Fremant - Chomber F 2021 Moy 1S 101824

Con
Mode A2 CHI
Tested by: 24839

RNS CIPIT TadGinT

559

Foney (B
P16

2 CHe CFE3 PLIZS DAT |t Rev 9.5 36 Apr 2620

Frequency (GHz)
Tasi on e @0

2 CHO CFG3 PLIZS.DAT j212645 1% Jun 2020

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBrm) (dBm)

1 .56 -7369 | RM 279 -45.. -15. E - -94.59 -85.. -9.29 07 55 H
2 .584 -73.57 RM 279 -45.; 5. 4.47 -85. A7 29 55 H
3 .59 -73.76 RM 28 -45. -15. k . 4.66 -85.. .36 17 55 H
4 .56 -73.06 RM 279 -45.. -15. E . -93.96 -85.. .66 85 55
5 573 -73.17 RM 28 -45.; 5. -93.97 -85. .67 88 55 \%
6 594 -73.62 RM 28 -45.. 5. -94.42 -85.. 12 88 55 N

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 5.4 GHz to suppress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

UL Fremont - Chomber F

Radioted Emissions

Trace Markers

Marker Frequency Meter Det “AF (dBm) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm

1.56 -73. RMS 27.9 -45. 15, E -93.9 -85. 8.6 119 55 H
1.59 -73. RMS 8 - K -94.3 -85. -9, 359 55 H
1.599 73, RMS 8 -94.7. -85. -9.44 141 55 H
1.566 -73. RMS 27.9 -94.1 -85. -8.84 308 55 v
1.59 -73.64 RMS 8 -94.54 -85. 9. 220 55 v
1.597 -74. RMS 8 -94.99 -85. -9.69 154 55 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 6 GHz to surpress CH5
fundamental signal.
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

er F 2021 May 19 11:31:15

Frequency (GHz)
plhede Feiti | g

15591618 RU_LPF TST jL1BG45 18 Jun 2026

Trace Markers

Marker Frequency Meter Det “AF (dB/m) AmpiCbl (dB) Dist Comrection Conversion 188196 LPF EIRP FCC15.519(d) Margin Azimuth Height Polarity
(GHz) Reading (dB) Factor (dB) (dB) (dBm) EIRP RMS (dB) (Degs) (cm)
(dBm) (dBm)

1 1.56 -72.97 RMS 27.9 -452 -15.6 11.8 2 -93.87 -85.3 -8.57 251 155 H
1.58 -73.6 RMS 8 -45. -15. . 945 -85. 9.2 25 55 H
1.607 7437 RMS 8 -5, -15. X -95.27 -85. o7 25 55 H
1.56 -72.81 RMS 27.9 -5, -15. X -93.71 -85. -8.41 264 55 v
1.587 -73.82 RMS 8 -5, -15. X 9472 -85. -9.42 154 55 v

6 1.603 -74.17 RMS 28 -45.3 -15.6 11.8 2 -95.07 -85.3 -9.77 264, 155 v

RMS - RMS detection

*Note: Test was performed with a low-pass filter with cutoff frequency at 6 GHz to surpress CH9
fundamental signal.
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

9.6.5. AVERAGE EMISSIONS, 18 — 26 GHz

ANT. 0, CH9, CONFIG 3

UL EMC 221 May 19 B1:55:36

RF Emissions
Configuration:EUT + Charger
Made :A8 CHI CFG3 PLI2S
Tested by / SN: 12471

izonta

|
It

CdBm) Har

18
Frequency (GHz)

Fis fope/uds  Laal e @ RARD
izl

Forge (90 RN R/t Det/ig e S
itz WCIE/M -0z ARl AgTHY e

Retfhin /iy Tygm Sew P Fapieh

}.TST 3815 28 May 2819 Rev 9.5 19 Hoy 262t

2021 May 19

UL ENC

RF Emissions
Configuration EUT + Charger
Mode :AB@ CH3 CFG3 PL125
Tested by / SN: 12471

5|

o

CeBm) Usrtical
<

Frequency (GHz)
P Tt Gl o @ R

forge 0 FVET el DAy T T/ Do Tyoe S

.TST 38215 28 Hay 2013 Fev 9.5 19 May 2021

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)

1 19.968 -80.68 RMS 32.7 -19.1 -15.6 11.8 -70.88 -61.3 -9.58

2 21.99 -80.78 RMS 33.3 -19.2 -15.6 11.8 -70.48 -61.3 -9.18

3 25.729 -79.6 RMS 341 -18.1 -15.6 11.8 -67.4 -61.3 -6.1
4 19.452 -82.15 RMS 32.6 -17.7 -15.6 11.8 -71.05 -61.3 -9.75
5 22.528 -81.36 RMS 33.4 -18.5 -15.6 11.8 -70.26 -61.3 -8.96

6 25.057 -81.18 RMS 34 -17.5 -15.6 11.8 -68.48 -61.3 -7.18

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

UL EMC 2821 May 19 B2:17:35

RF Emissions
Configuration:EUT + Charger
Mode:Al CH3 CFG3 PL125
Tested by / SN: 12471

izontal

CdBm) Har

Frequency (GHz)
T T = ] T G R R G T Sen e T T
T e Gt fame e W ekt

18-266Hz Test UNB ot B_Sweters distance_din.TST 33315 28 Moy 2013 Rev 9.5 19 May 262

UL EMC 20821 May 19 B2:17:35

RF Emissions
Configuration:EUT + Charger
Made:Al CHI CFG3 PLIZS
Tested by / SN: 12471

Frequency (GHz)
GO e R R e e P e el T G R R GV T S P W Lol

12-266Hz Test UM ot B_Swstere diztonce dEn.TST 38315 25 Moy 2013

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 19.456 -82.22 RMS 32.6 -17.7 -15.6 11.8 -71.12 -61.3 -9.82
2 22.0435 -81.62 RMS 33.3 -18.8 -15.6 11.8 -70.92 -61.3 -9.62
3 25.718 -80.55 RMS 34.1 -18 -15.6 11.8 -68.25 -61.3 -6.95
4 19.458 -82.1 RMS 32.6 -17.7 -15.6 11.8 -71 -61.3 -9.7
5 22.587 -81.63 RMS 33.4 -18.5 -15.6 11.8 -70.53 -61.3 -9.23
6 25.723 -80.51 RMS 341 -18 -15.6 11.8 -68.21 -61.3 -6.91

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH5, CONFIG 3

SUL EMC 2821 May 19 B3:55:82

RF Emissions
Configuration EUT + Charger
Mode:A2 CHS CFG3 PL125
Tested by / SN:12471

CdBm) Horizontol

Frequency (GHz)
Toge i R el Gl e Sep e el Ul

Forge (G0 RBUABS _ Reflfin st/ Tipe Swsp P Fpelid Lkl
&3 WM IGT AR AN Soer R ]

©-26GH: Test UUB at B Snsters distance dBe.TST 38215 26 May 2019

2021 Moy 19 B3:55:82
RF Emissions

Configuration:EUT + Chorger
Mode: A2 CH5 CFG3 PLI2S
Tested by / SN:12471

+ CdBm)

(eBm) Vertical

Frequency (GHz)
o @9 WG U T oo T T o @ WA Uy T S Pl W e

l18-256H Test UUB ot B Smetere distonce dBn.TST 38315 28 Mey 2219 Rev 9.5 19 any 262

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 19.459 -82.66 RMS 32.6 -17.6 -15.6 11.8 -71.46 -61.3 -10.16
2 22.543 -81.96 RMS 33.4 -18.7 -15.6 11.8 -71.06 -61.3 -9.76
3 25.082 -81.6 RMS 34 -17.8 -15.6 11.8 -69.2 -61.3 -7.9
4 19.455 -82.49 RMS 32.6 -17.7 -15.6 11.8 -71.39 -61.3 -10.09
5 22.039 -81.88 RMS 33.3 -18.8 -15.6 11.8 -71.18 -61.3 -9.88
6 25.219 -81.7 RMS 34.2 -17.7 -15.6 11.8 -69 -61.3 -7.7

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3

UL EMC 2821 May 19 B4:89:15

RF Emissions
Configuration:EUT + Charger
Mode:A2 CH3 CFG3 PL125
Tested by / SN: 12471

izontal

CdBm) Har

Frequency (GHz)
T T = ] T G R R G T Sen e T T
T e Gt fame e W ekt

18-266Hz Test UNB ot B_Sweters distance_din.TST 33315 28 Moy 2013 Rev 9.5 19 May 262

UL EMC 2021 May 19 B4:89:15

RF Emissions
Configuration:EUT + Charger
=15 Mode: A2 CHI CFE3 PL1ZS
Tested by / SN:12471

CdBm) Uertical

18
Frequency (GHz)
o O TB R Ty T See Pl el el T T T e

18-266Hs Test W ot B_Snsters distance_dBn.TST 38315 28 May 2019 Fev 3.5 19 May 2021

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 19.455 -82.45 RMS 32.6 -17.7 -15.6 11.8 -71.35 -61.3 -10.05
2 21.993 -81.61 RMS 33.3 -19.3 -15.6 11.8 -71.41 -61.3 -10.11
3 25.256 -81.71 RMS 34.1 -18 -15.6 11.8 -69.41 -61.3 -8.11
4 19.462 -82.62 RMS 32.6 -17.6 -15.6 11.8 -71.42 -61.3 -10.12
5 22.527 -82.09 RMS 33.4 -18.4 -15.6 11.8 -70.89 -61.3 -9.59
6 25.23 -81.68 RMS 34.2 -17.6 -15.6 11.8 -68.88 -61.3 -7.58

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

SUL EMC 2821 May 19 B2:34:49

RF Emissions
Configuration EUT + Charger
Mode:A3 CHS CFG3 PL125
Tested by / SN:12471

CdBm) Horizontol

Frequency (GHz)
e @) RO Rl Oei Tpe Sy P e/l Lol Toge i R el Gl e Sep e el Ul
T WCsmn T AN Aem e oo ereal

©-26GH: Test UUB at B Snsters distance dBe.TST 38215 26 May 2019

UL EMC 2021 Moy 19 B2:34:40
RF Emissions

Configuration:EUT + Chorger
Mode :A3 CH5 CFG3 PLI25
Tested by / SN: 12471

CdBm) Uertica
o
o]

18

Frequency (GHz)
R ST S P e T

R i Devig e = [ =

|5-25GH: Test UMB ot B Seters distorce cBe.TST 38915 28 Mey 2213 Rev 9.5 19 Hoy 222t

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 19.456 -82.45 RMS 32.6 -17.7 -15.6 11.8 -71.35 -61.3 -10.05
2 22.039 -81.79 RMS 33.3 -18.8 -15.6 11.8 -71.09 -61.3 -9.79
3 25.222 -81.49 RMS 34.2 -17.7 -15.6 11.8 -68.79 -61.3 -7.49
4 19.564 -81.96 RMS 32.7 -18.5 -15.6 11.8 -71.56 -61.3 -10.26
5 23.086 -81.96 RMS 33.4 -18.2 -15.6 11.8 -70.56 -61.3 -9.26
6 25.723 -80.57 RMS 341 -18 -15.6 11.8 -68.27 -61.3 -6.97

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

UL EMC 2921 May 19 B3:208:18

RF Emissions
Configuration:EUT + Charger
Made :R3 CHI CFG3 PLI2S
Tested by / SN:12471

izonta

CdBm) Har

Frequency (GHz)
P T el L
oo

Forge (9 FEL Rl e
Ttz wal

/iy T S
WCIE/M -0 ARl Aoty e o v

}.TST 3815 28 My 2819 Rev 9.5 19 Moy 262t

UL EMC 2021 May 19 B3:20:1@

RF Emissions
Configuration:EUT + Chorger
Made :R3 CHI CFG3 PLIZS
Tested by / SN: 12471

©

Vertical
v

CaBm)

Frequency (GHz)
o G OB el g e e P Fopede Gl o G0 B R GV T S Pl T Gl

1.TST 38915 28 My 2815 Rev 9.5 19 Hoy 262t

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 19.458 -82.41 RMS 32.6 -17.7 -15.6 11.8 -71.31 -61.3 -10.01
2 21.987 -81.68 RMS 33.3 -19.2 -15.6 11.8 -71.38 -61.3 -10.08
3 25.723 -80.69 RMS 34.1 -18 -15.6 11.8 -68.39 -61.3 -7.09
4 19.459 -82.56 RMS 32.6 -17.6 -15.6 11.8 -71.36 -61.3 -10.06
5 22.589 -81.88 RMS 33.4 -18.5 -15.6 11.8 -70.78 -61.3 -9.48
6 25.226 -81.67 RMS 34.2 -17.6 -15.6 11.8 -68.87 -61.3 -7.57

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.6.6. AVERAGE EMISSIONS, 26 — 40 GHz

ANT. 0, CH9, CONFIG 3

UL EMC 2821 May 19

RF Emissions
Configuration:EUT + Charge
Mode:AB CH3 CFG3 PL125
Tested by / SN:24544

izontal

CdBm) Har

Frequency (GHz)
] T G R R SR T Sen e Topee T
e

5-40GHz Test UM ot B_Sweters distonce_din.TST 33315 28 Moy 2013 ey 9.5 19 Hay 2821

UL EMC 2621 May 19

RF Emissions
Configuration:EUT + Charger
Mode 178 CHI CFG3 PL125
Tested by / SN:24544

CeBm) Usrticol
|
3
o

o
®

Frequency (GHz)
R R T T T T G T AT U T

26-48GHz Test UUB ot @ Snaters distance_cBw.TST 32815 28 May 2013 Rev 9.5 13 May 2020

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 32.504 -79.76 RMS 374 -25.2 -15.6 11.8 -71.36 -61.3 -10.06
2 37.036 -80.26 RMS 38.1 -23 -15.6 11.8 -68.96 -61.3 -7.66
3 39.793 -80.68 RMS 38.7 -22.4 -15.6 11.8 -68.18 -61.3 -6.88
4 32.641 -80 RMS 37 -25.1 -15.6 11.8 -71.9 -61.3 -10.6
5 34.234 -80.19 RMS 375 -24.4 -15.6 11.8 -70.89 -61.3 -9.59
6 38.15 -80.33 RMS 38.1 -23 -15.6 11.8 -69.03 -61.3 -7.73

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 1, CH9, CONFIG 3

UL EMC 2821 May 19 17:82:25

RF Emissions
Configuration:EUT + Charger
Mode:Al CH3 CFG3 PL125
Tested by / SN:24544

izontal

CdBm) Har

3
Frequency (GHz)

Fonge G0 WL R/t Det/ig T Swp Pz Tpeioh el Farge 5> WWAED et/ Delig T Sem Pia Tl Lol
iy WCIEUH 0 AR A e R

5-40GHz Test LN ot B_Sweters distonce_din.TST 33315 28 Moy 2013 Rev 9.5 19 May 262

UL EMC 20821 May 19 17:82:25

RF Emissions

Configuration:EUT + Charger
Made:Al CHI CFG3 PLIZS
Tested by / SN:24544

Frequency (GHz)
BIE el Gy T Se P Tepioh el T G R R GV T S P W Lol

5-48GH: Test UNB ot O Sustere distence dE.TST 32315 28 Moy 2013

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin

(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)

(dBm)

1 29.544 -80.8 RMS 371 -24.7 -15.6 11.8 -72.2 -61.3 -10.9

2 37.217 -80.16 RMS 38.2 -23.3 -15.6 11.8 -69.06 -61.3 -7.76
3 38.867 -80.52 RMS 38.5 -22.9 -15.6 11.8 -68.72 -61.3 -7.42
4 27.69 -78.82 RMS 36 -26.8 -15.6 11.8 -73.42 -61.3 -12.12
5 35.967 -80.65 RMS 37.7 -23.5 -15.6 11.8 -70.25 -61.3 -8.95

6 37.033 -80.81 RMS 38.1 -22.9 -15.6 11.8 -69.41 -61.3 -8.11

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH5, CONFIG 3

UL EMC 2021 May 19 18:45:49

RF Emissions
Configuration:EUT + Chorger
Mode:R2 CH5 CFG3 PLIZS
Tested by / SN:24544

CdBm) Horizontal

Forge (0 ROV Fer/itin Dt/ Tape Fis Topeieds Lol
Horizen

S v o WE Rel/iin D/ Ty E T =
Tt L = e o S P 0

Frequency (GHz)
=
]

E-48GHz Test UM ot B_Sweters distance_dbn.TST 38915 28 May 2019 Rev 9.5 19 Hay 2021

UL EMC 2021 Moy 19 18:45:49

RF Emissions

Conf iguration EUT + Charger
Mode :A2 CH5 CFG3 PL125
Tested by / SN:24544

5|

o

CeBm) Usrtical
-

5
Frequency (GHz)
Ty W0 R e D T S P el T o G WU A W T e

26-48GHz Tost UUB at 8_Smeters distonce_cBn.TST 33315 28 May 2019 Fev 9.5 19 May 2021

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 29.534 -80.93 RMS 371 -24.7 -15.6 11.8 -72.33 -61.3 -11.03
2 325 -80.1 RMS 374 -25.2 -15.6 11.8 -711.7 -61.3 -10.4
3 37.024 -80.66 RMS 38.1 -22.9 -15.6 11.8 -69.26 -61.3 -7.96
4 29.492 -80.84 RMS 37 -24.8 -15.6 11.8 -72.44 -61.3 -11.14
5 32.495 -80.1 RMS 374 -25.2 -15.6 11.8 -711.7 -61.3 -10.4
6 37.215 -80.1 RMS 38.2 -23.3 -15.6 11.8 -69 -61.3 -7.7

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 2, CH9, CONFIG 3

UL EMC 2821 May 19 18:18:27

RF Emissions
Configuration:EUT + Chorger
Made:R2 CHI CFG3 PLIZS
Tested by / SN:24544

CdBm) Horizontal

Forge (0 ROV Fer/itin Dt/ Tape Fis Topeieds Ll
Horizen

S v o WE Rel/n D Ty E T = =
Tt L = T o S P 0

Frequency (GHz)
=
]

E-48GHz Test UM ot B_Sweters distance_dbn.TST 38915 28 May 2019 Rev 9.5 19 Hay 2021

UL EMC 2021 May 19 18:18:27

RF Emissions

Configuration:EUT + Charger
=15 Mods: A2 CHI CFE3 PL12S
Tested by / SN:24544

CdBm) Uertical

&
Frequency (GHz)
o O TB e Ty T See Pl e el T G WU R WAy T S Ph Wk LT

E-48GH: Test UNE ot B_Smsters distance dBn.TST 30915 28 May 2019 Fev 3.5 19 May 2021

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 28.621 -80.55 RMS 36.3 -25.3 -15.6 11.8 -73.35 -61.3 -12.05
2 32.688 -80.1 RMS 37.3 -24.9 -15.6 11.8 -71.5 -61.3 -10.2
3 37.015 -80.65 RMS 38.1 -22.9 -15.6 11.8 -69.25 -61.3 -7.95
4 29.499 -80.8 RMS 371 -24.8 -15.6 11.8 -72.3 -61.3 -1
5 35.465 -80.64 RMS 37.6 -23.5 -15.6 11.8 -70.34 -61.3 -9.04
6 39.447 -81.58 RMS 38.4 -22 -15.6 11.8 -68.98 -61.3 -7.68

RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

ANT. 3, CH5, CONFIG 3

UL EMC 2921 May 19 17:32:36

RF Emissions
Configuration:EUT + Charger
Made :R3 CHS CFG3 PLI2S
Tested by / SN:24544

izonta

CdBm) Har

Frequency (GHz)
T T L
N e

Fonge (9 WL R/t Det/ig e S
it OB/ -0z AR AR e

B6-48GHz Test UIB ot B_Sweters distonce_cBn.TST 38515 28 Hay 2019 Rev 9.5 13 Moy 222t

UL EMC 2021 Moy 19 17:32:36

RF Emissions

Conf iguration EUT + Charger
Mode :A3 CHS CFG3 PL125
Tested by / SN:24544

5|

o

CeBm) Usrtical
-

5
Frequency (GHz)
Ty W0 R e D T S P el el o G WU A W T e

26-48GHz Tost UUB at 8 Smeters distonce_cBn.TST 38915 28 May 2019 Fev 9.5 19 May 2021

Trace Markers

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 28.545 -80.29 RMS 36.3 -25.4 -15.6 11.8 -73.19 -61.3 -11.89
2 32.542 -80.39 RMS 371 -25.3 -15.6 11.8 -72.39 -61.3 -11.09
3 37.535 -81.67 RMS 38 -22.9 -15.6 11.8 -70.37 -61.3 -9.07
4 27.604 -78.92 RMS 35.6 -27 -15.6 11.8 -74.12 -61.3 -12.82
5 32.654 -80.26 RMS 371 -25 -15.6 11.8 -71.96 -61.3 -10.66
6 38.527 -81.27 RMS 38.5 -22.4 -15.6 11.8 -68.97 -61.3 -7.67

RMS - RMS detection
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021
IC: 579C-E4003A

ANT. 3, CH9, CONFIG 3

UL ENC

2821 May 19

RF Emissions

Configuration:EUT + Charger
Mode:A3 CH3 CFG3 PL125
Tested by / SN:24544

izontal

CdBm) Har

6

Frequency (GHz)

Fonge G0 WL R/t Det/ig T Seep
iy WCIEUH 0 AR A e

Pl oot Lol
e

farge G WAEN R

ey Ty )

Pl Tovparie Lol

5-40GH: Test UM ot B_Sweters distonce_din.TST 38315 28 Moy 2013

Rev 9.5 19 May 262

Trace Markers

UL ENC

2021 May 19

=15

RF Emissions

Configuration:EUT + Charger
Made :A3 CHI CFG3 PL1Z5
Tested by / SN:24544

CdBm) Uertical

6

Frequency

(GHz)

Forge (90 OB e/t DA T Seep

Pl TopeliodLabel

Farge @0 RV

TRl /Ay Ty Bz

Fis Topaiote L

E-48GH: Test UNE ot 8_Smsters distance dBn.TST 30915 28 May 2019

Fev 3.5 19 May 2021

Marker Frequency Meter Det AF (dB/m) Amp/Cbl Dist Corr Conversion EIRP Avg Limit Margin
(GHz) Reading (dB) (dB) Factor (dB) (dBm) (dBm) (dB)
(dBm)
1 29.311 -80.32 RMS 36.3 -24.9 -15.6 11.8 -72.72 -61.3 -11.42
2 34.683 -80.7 RMS 37.3 -23.8 -15.6 11.8 -71 -61.3 -9.7
3 38.898 -80.82 RMS 38.5 -22.6 -15.6 11.8 -68.72 -61.3 -7.42
4 30.008 -80.47 RMS 36.5 -25 -15.6 11.8 -712.77 -61.3 -11.47
5 32.865 -80.12 RMS 371 -24.7 -15.6 11.8 -71.52 -61.3 -10.22
6 38.804 -80.5 RMS 38.5 -22.7 -15.6 11.8 -68.5 -61.3 -7.2
RMS - RMS detection
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.7. AC POWER-LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a) & RSS-Gen 8.8

Frequency of Emission (MHz) Conducted Limit (dBuV)
(uasi-peak Average
0.15-0.5 B toy 56 56 to 46
0.5-5 56 46
5-30 i) 30
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

ANSI C63.10 Section 6.2

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.

RESULTS

Employee IDs: 12471
Location: Immunity Test Room
Test Date: 07/10/2021
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REPORT NO: 13573771-E21V1 DATE: JULY 30, 2021
FCC ID: BCG-E4003A IC: 579C-E4003A

9.7.1. AC Power Line With Laptop

LINE 1 RESULTS

12@UL Fremont, CA CE Room 2821 Jul 18 22:58:26
Conducted RFI Uoltoge
Mode:Config 3 PL125
1ee EUT Config EUT + Lapto
Test Uolt/Freq: 128U / 6BHz
Test By:12471
92
78
5 64
| T —
2 — i CFR 47 Forit 5 Close B Avg
3 50 7
SO AN AN
% 5 M J/Q\ 2t
anJe
AT RR e
f | f AT
IUTUTVIV I A
/ [ i)
5 LA
IRV AR
VA Y, U
-6
.15 1 8 30
Frequency (MHz)
Range (Hz) R Ref/Attn  Det/Avg Made Sueep Pis  #oups/lods Label Range (PHz) el Ref/Attn  Dst/Avg Mode Gueep Pis  t5ups/tode Label
1:.15-38 Gk(-6dB) 82/18 0p/Ca 188ns/2.25kHz 13,3k 1/URIT Line-L1
FCCIS CE Closs B 15@kHz-3AMHz Stepping.TST 36915 24 Feb 2@16 Rev 9.5 87 Jul 2828

Range 1: Line-L1 .15 - 30MHz

Marker Frequency Meter Det PRE018644 LC Cables TekBox Corrected CFR 47 Part QP Margin CFR 47 Part Av(CISPR)M
(MHz) Reading 6L1 C1&C3dB Limiter Reading 15 Class B (dB) 15 Class B argin
(dBuv) TBFL1 dBuV QP Avg (dB)
Model 207
1 .2085 40.71 Qp 0 0 9.3 50.01 63.26 -13.25 - -
2 .20625 27.65 Ca 0 0 9.3 36.95 - - 53.35 -16.4
3 .267 34.37 Qp 0 0 9.3 43.67 61.21 -17.54 - -
4 .276 20.44 Ca 0 0 9.3 29.74 - - 50.94 -21.2
5 .348 32.84 Qp 0 0 9.3 42.14 59.01 -16.87 - -
6 .34575 19.52 Ca 0 0 9.3 28.82 - - 49.06 -20.24
7 41775 24.7 Qp 0 0 9.3 34 57.49 -23.49 - -
8 41325 15.88 Ca 0 0 9.3 25.18 - - 47.58 -22.4
9 .56625 27.82 Qp 0 0 9.3 37.12 56 -18.88 - -
10 556275 15.94 Ca 0 0 9.3 25.24 - - 46 -20.76
11 .69675 24.31 Qp 0 0 9.3 33.61 56 -22.39 - -
12 .69 13.43 Ca 0 0 9.3 22.73 - - 46 -23.27
13 2.0535 21.83 Qp 0 A 9.3 31.23 56 -24.77 - -
14 2.049 9.79 Ca 0 A 9.3 19.19 - - 46 -26.81

Qp - Quasi-Peak detector
Ca - CISPR average detection
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REPORT NO: 13573771-E21V1
FCC ID: BCG-E4003A

DATE: JULY 30, 2021

IC: 579C-E4003A

LINE 2 RESULTS

Range (PHz)

REW

Ref/Atin  Det/Avg Made Suesp.

Pt $Sups/Mode Lobel

Frequency (MHz)

Range (HHz) REU

Ref/Atin Det/Avg Mode

Gueep

IZ@UL Fremont, CA CE Room 2821 Jul 18 22:58:26
Conducted RFI Uoltoge
Mode:Config 3 PL125
1ee EUT Config:EUT + Laptop
Test Uolt/Freq: 126U / 66Hz
Test By:12471
92
78
‘J‘W 64
e — CFR 47 Rart 15 Closs B Avg
4 5@ g 7
2 o 109
3 41 23 L
36 e )
184 g P [o b7
PR NES R4l L]
[0 R S S CAYR Y @l 203 ....................... L oo U/
o
8
-6
.15 1 [z

368

Pte  #5ups/fode Label

FCCIS CE Closs B 15@kHz-3AMHz Stepping.TST 36915 24 Feb 2016

Rev 9.5 87 Jul 2828

Range 2: Line-L2 .15 - 30MHz

Marker Frequency Meter Det PRE018644 LC Cables TekBox Corrected CFR 47 Part QP Margin CFR 47 Part Av(CISPR)M
(MHz) Reading 6L2 C2&C3dB Limiter Reading 15 Class B (dB) 15 Class B argin
(dBuVv) TBFL1 dBuVv QP Avg (dB)
Model 207
15 .2085 40.32 Qp 0 0 9.3 49.62 63.26 -13.64 - -
16 .20625 27.3 Ca 0 0 9.3 36.6 - - 53.35 -16.75
17 .27825 33.8 Qp 0 0 9.3 43.1 60.87 -17.77 - -
18 .276 19.86 Ca 0 0 9.3 29.16 - - 50.94 -21.78
19 .348 32.39 Qp 0 0 9.3 41.69 59.01 -17.32 - -
20 .34575 18.32 Ca 0 0 9.3 27.62 - - 49.06 -21.44
21 .4065 24.36 Qp 0 0 9.3 33.66 57.72 -24.06 - -
22 41325 15.55 Ca 0 0 9.3 24.85 - - 47.58 -22.73
23 556275 26.34 Qp 0 0 9.3 35.64 56 -20.36 - -
24 556275 14.09 Ca 0 0 9.3 23.39 - - 46 -22.61
25 .6945 23.41 Qp 0 0 9.3 32.71 56 -23.29 - -
26 .69225 11.51 Ca 0 0 9.3 20.81 - - 46 -25.19
27 2.08275 20.87 Qp 0 A 9.3 30.27 56 -25.73 - -
28 2.049 9.05 Ca 0 A 9.3 18.45 - - 46 -27.55
Qp - Quasi-Peak detector
Ca - CISPR average detection
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